pamato

INDUSTRIAL SEWING MACHINE

TLLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
CYLINDER BED INTERLOCK MACHINE
WITH s
DIFFERENTIAL FEEDING

MODELS & DEVICES
VC3611-D  VC3711-D

UuT UT—A




CONTENTS =] ¥R

MISCHLLANEOUS COVERS{1) =« = « « = « = = o o » v AN—PAEE(L) e e e e e 1
" » [2) o oo am anow 6 v 8 @ o» n (2) « o v o 0o v o 9
MISCELLANGOUS THREALN EYELETS « « =« o« o o e v o o Byl e o o o 0 o 0 v v v s 3
MISCELLANEOUS BUSHINGS & EYE GUARD « = = =« =+ o T aRUT7AH—F#EEK- - 4
MAIN SHAFT DRIVING MECHANTSM = =+ o = v = v o o AR - - e e e e e e 5
UPPER SHAFT & NFEDLE THREAD TAKE-UP MECHANTSM - - @R OtRE v BkE - » » - - 6
NEEDLE DBAR MHCHANISM » = ¢ 2 ¢ o o v s v o 0w o Fap oY S 7
pHFSSH{ Ii'(jﬂ’r MI4C|{ANJ_SH .............. Ml%*ﬁ# ........... 8
LOOPER DRTVING MECHANISM » « « o = s o 0 0 o v o e JU—INHRE o o e e e e . 9
FEED DRIVING CONTROL MECHANISM « = » = = = o o v« PZRIE 0 = 10
NEEDLE GUARD & FEED DRTVING MECHANISM « « « - « - § S R UL KA - - - i1
KNTHH DRIVING MECHANISM + « =« v o v o o v oo A AHERE « o« 0 e e e e e 12
MISCHLLANGOUS SUCTION PIPIL« = v ¢ o o o o e o v s WOIAREEGR « ¢ 0 s e e e e 13
LUBRICATING MECHANISM » « = o s o o 0 o e 0o o s %aﬁ%ﬂé& ----------- 14
SPREADER MECUANISM « » =+ v e o o v o 0 e o e ﬁﬂnu b Y anAY. 7 A 15
MISCELLANEOUS TOP COVER THREAD » » « = = = = « « - R B fRon oo s son om om o v w0 16
VC3711-156L-D EXCLUSIVE PARTS =+ « = » ¢ o = = « « #7’:&?‘)1/%%%;;” ------ 17
{0 Dl*VIL}*(]) .................. “UT”%I—E(U ......... 18
P (Z) .................. n (2) ......... 19

" (3) ¢+ v o v e h e e e e e e e ” (3) ¢ v e e e 20

" (4) .................. " (4) ......... 21
SUT-A" DEVICE({1) + = = = « » « o o o o o s o v v s CUT-AREBE (1) o v v v o e v s 72
" & I A " (2) o = n v e e s 23

” (B) =+ v ¢ s 4 s s e v e e e s e y (3) = » 2 0 0 e 0 24

» (4) ................. I (4) ........ 75

FXTRA ]JM{[g(l) .................. ;ffgf(+gis (1) ......... 25
THREAD STAND & SUPPORTING BOARD = « « « « « ¢ o « HRNR &w‘i’-ﬂ& ------ 27
INDEXY =« » + + & » s & o o s o o o s v o &+ c = = = 3 ;gl ............. 78

Illustration of this Parts Book is based on the Model YC3611-040L,{0481., 0561.)-D,
NN — T o Ul VC3611-040L(048L, OG6L)-NEHATF I LTA T AREHERLT
HUFET,






MISCELLANEQUS COVERS(1) H3—& (D 1

Ref. Parts Amt.
No No- Description m A Req.
1. 3100012 Top Cover s = « = « » = « = « » & EhoN— e o s e e e e s e e ]
2 110045 Screw(MA-0,7X12) ¢ = » « = = = = 158 S22 I I R e ooeee 1]
3 3100013 Top Cover Gasket =+ « * ¢ « = = « = EAN—Ny e o 00 1
4 0068011 0i) Sight Window =» + = = = - - o A AIUREERR e - e e e e 1
5 0020759 Top Cover Seal Plug=® * « * = « = » o PAS-r1 - IR )
6 390002 Brand Name Plate * * « ¢ = + + « = ;22 A N 1
7 3100010 Head Cover « * = » * » + ¢+ « « = AN RAN— ¢« o o v oo 1
8§ 3100011 Head Cover Gasket + « « = » « « « = ANy RANR=—NyF - o o o]
9 0093864 Head Cover Seal Plug =+ ¢ = « = « Fr - A |
10 390001 Brand Name Plate < » « +» » « » = » ﬁﬁﬂi """ N |
11 3100040 Side Cover Hinge * * = * « = « » » s DA et <A BRI 1
12 3100041 Side Cover Hinge Gasket* * = « - - M E A= Ny %]
13 110048 Screw(M4-0.7X10) « » = « « « « « =« HIEARY = oo e e e e 0 e e 2
14 3100042 Side Cover Hinge Pin =« » + « « « » BB AN—b VY - o]
15 160000 Screw(M3-0.5X3) =+ ¢ = o+ oo - [ S A 1
16 3100043 Side Cover = * = * « « « + » RERY - 1i s FAC IR 1
17 3100044 Side Cover Gasket s « = = = =« « - . iﬁf}ﬁ#i‘lﬂ—}\(’ xR 00 o]
18 000924 Seal Plug(Rubber) = « + « ¢ « =« o « (ALY« = ¢ o = v o o 1
19 3110160 Cloth Plate s = = » = = » s « « = & 9 OQAFb—hk=+ o= 1
20 110041 Screw(M4-0.7X8) » » « = =+ s & . J1o% 2 NN s v« =7
21 0094201 Cover Latch Spring =+ * = * » « + = HN—T o FINHK s = o o o . 1
22 110012 Screw(M4-0,7X5) + o ¢ » o o v o 0 LRI e v s 0000 0w o]
23 3100046 Side Cover Hook = = « = = = « « = cHEFAN—T T e e e 0]
24 300101 Conical Spring Washer: » = = + « » MANRT o e v 000 v 0]
25 170002 Screw(M4-0,7X5) « = » o o o o s [Eepgte ¢ 4 5 s 23 a6 8]
26 3100004 0il Reservoir s « » ¢ « ¢ « « o o Bl o o v s o v 000 1
27 3100005 0il Reservoir Gasket =+ + « » = « IR« = o v o v o]
28 0020143 Magnet .............. _“?aj‘ﬁv f\ ooooooooo ]_
29 0020144 Magnet Holder » » « = = o + ¢ o « » RTFy RHZ e o o 0 o e 1
30 110013 Screw (M4-0,7X8) = = = = o « » o & 1= S |
3l 0020137 Drain Hole Seal» « » « « = + « « » HHFRIIN e 00 o 1
32 005075 Screw(3/8-24X8) =+ « « « o o o o o i E 7 S 1
33 ———— Model Plate(See the Table) -+ + « » BLHg (?ﬁ%ﬂﬁ) """ 1
34 000726 Rivﬁ.t ............... l!« )l.g'l:!': .......... 3
35 3110150 Machine Frame Unit - = » « - - % GrEshaR I*-(ﬂ'ﬁ) EEEERER]
3% 120016 Screv(N8-1.25X20) « = = = + + « - [ S 4
37 340000 Machine Frame Supporting Bar « < + Xy RZTHE « « « » » 4
Model Plate Parts No. Model Plate Parts No.
VEIITONL-DAT-Z 311014 | VeI IS6LDATA | 3110422
______ C040L-DAUT-AZ | Biioats SISELD/UTAL | B10a08
-048L-D/UT-2 | 3118416 | VC3711-156L-D/UT-4 | 3119420

..... -048L-D/UT-A2 | 3119417 | -156L-D/UT-A4 | 3119421
-oeeL-psyr-2 o 3119418 I
- ~056L-D/UT-A2 3119419







MISCELLANEQUS COVERS (2) F3N—B4R (2) 2
Ref. Parts Amt.
No.  No Description B £ Req.
1 3100022 Cloth Plate(Large) = « = « = = = » PELAT Lrerisgk) s« & v ¢ l
2 120009 Screv(M4-0.7X12) = = = « » » « = - 1o R e 5
3 3110162 Slide Cover(40,48,56) « = » « « - - U« = v o0 o0 0o e 1
4 3100020 Crank Chamber Cover s + = =+ = = = FHHIN— s s e e e e 1
5 3100021 Crank Chamber Cover Gaskel - cFHAN—=NYF e o 0. 1
6 130003 Screw(M4-0.7X7,3) « « o o+ s s » 1 S A 7
7 0093864 Seal Plug ............. ﬁf‘i S R I I I [
8 0065275 Seal Plug=+ » ¢« + « = ¢ ¢« « o« o ¢ & ﬁéi S T R T S R SRR ]
g 0020759 Seal Pluge = = ¢ * = = = « = o o« ﬁﬁ S I S TR 1
10 3100017 Rear Cover Gasket = = = = = =« ¢ « AT AT S |
11 3100016 Rear Cover =* = * ¢ » » s o & o ¢ o %j])\\_. .......... i
12 110013 Screw(M4-0,7X8) = = = « « + o < 132, 3720 S BRI IR I 9
13 3100070 Needle Bar Guard =« <« « = @« « « « o PHEEH — K o« o o 0 v 0 0 1
14 3110014 Supplementary Slide Cover(40,48,56) % U ##afifhl » » « = = =« -+ i
15 3110163 Stitch Plate Support = = = = = = = g G e S IR 1
16 110041 Screw(M4-0.7X8) =+ » = = « « ¢ « o S A 2
19 000651 Knock Pine * ¢ ¢ ¢ » = ¢« ¢ s o s @ Jo e s e e e 2
18 3100050 Feed Regulating Push Button+® » +» « o aRA3 « = o v+« - ]
18 31000561 Feed Regulating Push Button Spring o/ A/ NR « o« o 1
20 (0033024 Retaining Ring = « = » = ¢ « « » » AR e o000 o 1
21 3100053 0il Defender =+ « * = = = = = = « o &1 2 I IR R 1
27 110012 Screw (MA-0,7X5) =« » « ¢ s o o« = 1o S A 3
23 190005 Screw(M4-0,7X5) = o = « « = = AT Yo - S A O 2
24 003655 Screw(M4-0.7X10) » « « + = = + = = 1ot Y I R 1
95 100001 NES & 8 3 8 6 8 R EEEEEES T 9
26 3100030 Front Cover Hinge= *« * = « « « < = BB AN—E Y e o - - - |
27 110016 Serew(MA-0.7X14) = » ¢ =+ ¢ s o « FRU 0 o o o v 0 o o 0 o 2
28 3110010 Front Cover (Lower) =« <« = « « =« o i HN—=(R) > = = - -+ - 1
29 170001 Screw(M5-0,8X8) <« = » = = = - o R = v e v m e e e e |
30 300100 Conical Spring Washer s +« « =« + = =« 1| AS: Sy R R I L 2
gl 160001 Screw(M4-0.7X4) « « « « « « « « =« BRI v v 00 e e e ey 1
32 180005 Screw(M5-0,8X8) - = « » « o - - . [Eggis 2 8 2 8 2 25 % 5 & 1
%) 110031 Stop Screw(M4-0,7X12) =« = = « » - S Y R - S A R |
34 0094201 Cover Latch Spring + « =« + ¢« = + =« FIN—T o FINR s v 0 0 e 1
35 3110161 Front Cover(Upper) =« ¢« + * = « + - BB AN—() - ¢ ¢ - - -1
36 130002 Screw(M3-0,5X6) » ¢ = o o o . 1 o B 2 R L 2
37 3110012 Upper Knife Adjusting Lever Cover = EX AL NN—HN—- - -1
38 110002 Serew(M3-0,5X5) « & = o s s o o (FRIS e o o v v o e v e e 3
39 3110070 Edge Guide * = » + » = s s s s o M) s v e v e e e e e 1
40 1085367 Fdge Guide Chip® <« « = + ¢ ¢ « » yi% 2 ab R S I TN ]
41 004182 Screw(3/32-56X2.5) = ¢ = = = o = . 150 7R N N R R 1
42 3110071 Fabric Guide =+ + « + ¢ « + ¢ « o EHCE) = o0 oo e e e 1
413 000005 Washer =+ « » &+ o 5 & o o o « s « » L B I 2
44 110001 Screw(MA-0.7X5.4) + « o o o o o & F1 o S R i
45 000679 Seal Plug® * *» © © ¢ ¢ o s s o & » ;:;é ............ 1
46 160007 Screv(MB-1X6) =« « ¢ o o o o o o GERL e v e e e e e e e 1
A7 0065316 Needle Thread Take-up Guard = < + « BtR¥EUH—K » = » o« - 1







MISCELLANEOUS THREAD EYELETS

Ref.

|
|
.‘

oo o D QO —

47

Parts
Na.
(0093863
0090814
0090847
0090071
000177
0031111
009835
(0090812
3100075
0090856

0090807
3100074

110013
0083556
3100088
3100085
3100084

170004
3100076

110101

3100083
3100082

110100
0020119
0083528

000532

004353
0063104
3100382
3100381

310039
0093517
0093526
0083521

005431

000538

110009

000651
0090068

-------

3100072

130003
3100087
0036175
0032425
0032426

001093

Description

Thread Tension Sering Cap+ * -
Needle Thread Tension Spring -+ -

l.ooper Thread Tensien Spring

Thread Tension Spring Retainer -
Felt » o » » s o o 5 o ¢ o o s
Tension Disc + = » + = « = » « »
Tension Post =+ » « = » « = + « &
Tension Post Ferrule <+ ¢ » + « »
Tension Disc Separater =« « ¢ » »
Tension Disc Eyelet = = « « » » »

Thread Lead-in Guide =+ + + « » -
Tension Post Support =» » » = »
Screw(MA-0,7X8) « « « o« o o &

Looper Thread Eyelet(Long)

Supplementary Tension Spring <+ + -
Supplementary Tension Disc(Lower) *
Supplementary Tension Disc(lUpper)
Screw(M3-0,5X9.6) » » » s« +
Tension Disc Guide =+ = + « « « «
Screw(M3-0,6X3) » » ¢ ¢ ¢ o+

Looper Thread Guard+ = = *« = + =

Looper Thread Eyelet{(Center)

Screw(M3-0.5X6) =+ » » + ¢ o o
Thread Eyelet Pipe(Short) = +« « -
Thread Eyelet Pipe Stay = « = = -
Washer ........... . .
Screw(9/64-40X7) « » = « « = o &
Thread Guide Plate <« = » =« » « «
SP Device, Complete Set» » = » -
SP Container =+ =+ « ¢ ¢ + « » v &

0il Wick = = = = « « « & & W
SP Felt Stay =+ = « » « « = . i
Felt =» » » s s o + = & . e .
Needle Thread Eyelet = + = =« « -
Screw(1/8-44X3) « = =« » + ¢ o+
Washer =+ =« = » « » « v e e =
Screw(M4-0.7X8) = + » « « « + .
Guide Pines » » » « ¢ « + = . ..
Needle Thread Guide« « » + + » =

Needle Thread Eyelet + « » = « -
Screw(M4-0.7X4,5) = + « « » + &

Needle Thread Retainer Support
Thread Retainer Disc Support

Needle Thread Retainer Disc+ + =
Needle Thread Retainer Spring e+ « -
Screw(1/8-44X2,2) » + « « ¢ « &

15 B T 3

Amt.,
m B.%
cHHFENANR Ty (L) -
. %—}-_ﬁﬁ%j\q{ W o iy e ED Ge e 2
. ]_/-—}\!T’aﬁ:‘fﬂj\‘;ig ...... i
. -f*J*ﬂ%f\»ﬁﬂF-v v }“(‘t\) -3

Tz - : L
xf\;‘jﬁ_}f.m S T
;‘ﬁﬁ]ﬁ:f_ﬁ S

CRBETHRBL - - e - v 3

REBAR - > = o v v e e s 1
EX ESTEN RIRIRIRI 3
KHFEHRIE - - - - - o o e
HFLE e v 000 sa 1
1 o A U 5
JU— N ) > o o e ]
INBETINT e e e e ws s s w5 ]
ANFTIL(R) <+ v v v v o s i

s INRFIL(E) » =« ¢ 0 0 e 1
Jl-«jgv “ B & e s s e s « o]
ANFFIAA K+« oo v e s 1
ll:j!‘\‘/“ ........... 2

3 )[/—}\";ﬁjj-— Ko =« o o 1

U INHRBE(H) e e e e 1
152z 57 2 N I R s v ]
SSENA TG+« o v e 1
;ﬁiﬁ)\”," i 4= AL TP 1

. ij\‘/-‘y * e & 4 v v e e & a 1
IERIT e a0 0 s 0 00 e - 1
BN > o e e e e e 1
SPHEE (M) » « » « + ¢+ ¢ o1
SPRY e v o s o s I |
M (ERTOMM) « ¢ o v - o o ]

“SPUTIVRFHT s e - 1

« SPZ - )i ]... s e 2 o2 o s N |
%‘l-gﬂié ------- [T l

| S 9
'j‘l’?/"(’ s s s 5 4 e ® s s . 1
[ 5 " A EEEEY

s HARKE s o o v 0 a0 b s 1

CBEREEA e e e e e e e 1
Pt e o o« o v 0 0 e 1
S I S 1
;J\aﬁ%f__? ------ . 1
;J\ﬁ]%ﬁ .......... 1
INBH UL s » = o v o o v e 1
;J\Jﬁ:f)\,ﬁ . v s s e . 1

lh$ oo-.uuooaol






MISCELLANEOUS BUSHINGS & EYE GUARD TovakU7 A4 H—FME 4

Ret. Parts Amt.
No Ko Description i Req.
1 3100106 Needle Bar Bushing(Upper) « = * = - $EToa(k) -0 v 01
2 3100107 Needle Bar Bushing(Lower) + * « » *$H&E7T v a(F) e » » » + + 1
3 3100099 Presser Bar Bushing* = « » « = » < HZTHEET v/ a0+ = ¢ ¢ ¢« o o]
4 0030291 01l Seal = = = = = ¢ » = =« & = =« x ﬂ"l‘)b’i"—}l«-’ """" 2
5 0063548 SealPlUg“""""’*'ﬁ**ﬁ? 4 ® % 8 " % % &8 = B l
6 0094604 Seal Plug‘ v = & = & w s 8 s e w E‘S‘d‘ « % = 8 ® % s & = = = I
6 % & K b R M W % h BEGEBEGG I MM EGTN © M N R B & B S e miE e e e e e e
8 ------------ « % % m w 4 ® = B ® & % W ¥ ® B o+ &8 5 W W ® ®W B S8 & & ®» »
9 3100108 Foot Lifter Lever Bushinge+ * + » - #FI-%’J’W7 272NN |
10 0093201 Needle Thread Take-up Bushing(Front) #fp&kUEH~ v 2 (§f) » « 1
11 3100098 Needle Thread Take-up Bushing(Rear)$tpi&VU 7 v/ a2 (#8) « « - 1
12 3100080 Lower Shaft Bushing(Left) » » « « « Rl 7T v a(FE) > - » = - » 1
13 3100091 Lower Shaft Bushing(Right} +» = « « F#li7T > a(FF)» « « « - +1
14 3100094 Differential Feed Bar Shaft Bushing(Left) BijxkUBH T v 2 (&) 1
15 3100095 Differential Feed Bar Shaft Bushing(Right)@iizk U &l //:.L(E) 1
16 3100096 Feed Bar Lift Shaft Bushing(Left) « 32U R R8T v a(F)» » - 1
17 3100097 Feed Bar Lift Shaft Bushing(Right) 3£V E T8I T o> a(fH) - - -1
18 3100006 Seal Plug* * = « » & o o o 4 « .;;g;{% ............ 2
19 3100092 Looper Driving Shaft Bushing(Front)JU— N#li v/ 2 (Fij) « « « + 1
20 3100093 Looper Driving Shaft Bushing(Rear) JW—N#fl77 o S/ a ()« « » - 1
21 3100105 Adjusting Screw Bushing+ * = ¢ 'ﬁff%‘;‘ﬁﬁ’ﬁﬁ*ﬁj’yv; e ]
22 3101199 Eye Guard, Complete Set» » < « » « PAH—KHl) s » » + ¢« 1
23 3101200 Safety Plate Support * + * « + * o =TT T RERATH - - 1
24 009784 Screw(M6-1X10) = « « « + = « =« & IERY » e v v v s 00002
25 0060176 Safety Plate = » « + » » ¢ « & ¢ s - 77“-{ FU—hk-+ - -1
26 001230 Screw(3/32-56X3.8) ¢ » « + o« o J 1= A °2
27 0060175 Safety Plate Holder* » = » + + + o —IF 4 T U—RFEH - ]
28 006004 Screvw(11/64-40X8,7) + ¢« « = « - » §io% S22 RN IR |
29 000010 Conical Spring Washer* *» » » « » + NI /P« v o o o o+
30 000547 Washer * + » o » o v o s o s o s » Efnpliinke s ® w tox m s e e 1

31 000334 Nuta-uo --------- .c-‘ﬂ"v]\ot ----- ...-1






MAIN SHAFT DRIVING MECHANISM

Ref.
No

Parts
No.
3100130
160005
160007
0083089
3100128
0093090
3100132
3100122
3100127

110009

3100123

3100121

160004

001107
330001
3100120

000397
310012

000730
3100126

160000
3100125
150000
3100263
110002
000463
3100264
3100265
110027
3100262

160001
160008
100003
3100267
110026

340004
3100260

3100261
3100266
000531

3100268
110041
3100270
3100269
170003
3100272

Ball Bearing(lLeft) « + » « » »

FHhggsE 5

Amt.

Description & £ Req.
Pulley =« * « » - T T 2 A D |
Screw(M6~1X8) » « « ¢ » ¢+ o u o R e o v o 0 v o v 0o i
SCI’&W(MG‘"lXﬁ) R | - 3 LA
Ball Bearing(Right) » « =« +» » « » 'ﬂ'\"—)‘v«’\‘:?‘}?ﬁ(ﬁ) w o oms e |
Main Shaft Sprocket(Lower) * ¢ « « YL bF—1(F) * ie o]
Ball Bearing(Middle) <+ « = » « + «;K—JuX7 U/y‘(pp) . oo
Lower Shaft(Right) =+ - = = - .. ‘Fﬁ](,ﬁ') P N |
0il Pump Driving Worm=+ =« « » « = « B —/Ly o =+ o « = oo s
. Counterweight(Small) +« * ¢« ¢« « s e XSURAYTA [-.(;j\) v s o1
Screw(M4-0,7X8) » « = o » e o o o LR e o s 0220 a0 D

=R F Y TFE) s« v 01

Lower Crankshaft =» = « » « - » s RIS ¢ e e e e e 1
SCPGQ(MG'IX‘Q 8) SN _[L‘_:f\“jt L L L I
Roll Pin @ « » =« » « R = CF | 7] Gt JU ST SR SR I 3
Seal Plu s s = s v w ® " e v . "%ﬁﬁ_' " ar e ve s oay » 1
Lower Shaft(Left)' e v s e o CREA(FE) s e e e e e o]
0il Wick * » IR - 1 AR |
(hlldlck-----»------7;}]*.5',“»-.-.----.-..1
S_ea_lplug.»nc-oooo--occ?ﬁ*ﬁ--ou--.-....l
Collar » » %« » » RSN EEERE b e S A B B R RN |
Serew(M3-0.5X3) ¢ » ¢ o v o v o s bR e 0 v e 0000 0w e
Looper Thread Take-up+ * * * * « - RAPMFHL - » 2 =« =« + 1
Serew(M5-0.,8X4) + « ¢ ¢ o v o o o (LR e v v 0 v v i e 0D
Supporting Plate = « * = * + = « « ALLREHRMAP + » « ¢ 1
SCI'BW(H:}"O 5)(5) s s s s r s ‘j_[:*;/o L I B .
Laced Wire * » » + = v s o v v » » T—jU(REBERRGLE) - - - - 1
Thread Take-up Eyelet(Left) « + « « BARE(E) + « + » = =« -1
Thread Take-up Eyelet(Right) * « « HARECE) » « » « « » » ¢+ 1
Screw(M2.5-0,45X3,5) « + o = o+ o JkRY e 0 o0 e 00000 )
Supporting Plate Basement ® * » « » HAREIRNNEG » » ¢« « ¢« « + 1
SC[‘EW(M4"0.7X4) T ._‘J:;iz,':"/'". W GED TR TR CEY geD Sl Ye b .1
Stop Screw(M3-0.5X%15) * » ¢ + « « AR PRY » s 0 0 0 o o o]
Lock Nut + « ¢ =+ ¢ o s ¢ o5 d s pyPFughle s oo o -1
Supporting Plate Return Sprlng 57 A R I I IR I |
&mmm&ﬂﬁxm % % G § T A SEE a8 RS e ¢ o v 6 o v o v o s 1
Pine + o v o T R o R I I .1
Basement Shaft s EE R IR E&fj&*ﬁm ------- e
'E'olla.r--.-n e s & e e s w s oy At I T S S I N |
Cast—-off Plate 2 r 08 & = 8w = = Xf\ﬁp’g L L R e |
W;ash_er".°"'-.-otoaqoljj!.\,-....-....u'l
St'(.)'p B_racket P .xl\}-j’-‘a. N L R |
Serew(M4-0.7X8) » ¢ v s o ¢ o s o bR e o v s o 0 v w0 s o]
Supporting Plate Stop» ¢ = » » « mﬁﬁxb,f... o 4]
StopSprmg-'°-'-°----e BAEA R AR » 0 0 o]
Screw(M3-0.5X3) + + + « - -..[I:;,‘(‘/....... v weow ]
Supporting Plate Basement Cuthon CHIRME T wE Y e s 0 v 0 o]






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

Ref.
No.

WO oo ~] O U G

Parts
Mo
3100280
160005
160007
000989
0093080
2100129
0095214
3100281
3100282
3100283

3100127
110008
3100284
0060057
0083154
160004
000926
260000
0095170
005071

001174
0095168
004312
3100285
120013
120015
000555
3100286
3100287
3100078

000600
005650
0063096
000532
110004

Handwheel « = » « « « « = + +» « »

Screw(MB-1X8) =+ » o « « + » +
Screw(MB-1X6) » + « + = ¢ o+ o o
Handwheel Mark =+ = s ¢ » o s o
Ball Bearing *» ¢ o« » = » « o o »
Handwheel Adapter « s « » ¢ & o
Timing Belt s = » » » » o o ¢ o &«
Upper Shaft Sprocket (Upper) » = -
Upper Shaft(Right) = + » = « « -
Upper Shaft Joint+ « = » « = = »

Counterveight (Small) =« « - « - -
Screw(M4-0.7X8) =« » + « = » + -
Upper Crankshaft = = » = + « » &
Retaining Ring = ¢ = ¢ « » ¢ « »
Ball Bearing =« * « = ¢ » « ¢ » =
Screv(MB-1X4.8) + » « « o o « »
Rubber Seat » * ¢ » » » » « & »
Screw(5/16-24X15,88) = « « - « -
Connecting Rod + = = « - f e e
Screw(11/64-32X14) « = + » + « &«

Screw(9/64-40X10,3) » « ¢ = «
Guide Fork =» +» » ¢ ¢ s+ « « » o+ «
Screw(1/8-44X7.9) » » ¢ « » «
Driving Lever s+ « « ¢ = « o + » =«
Screw(M6-1X15) « = = = = » + « «
Screw(M5-0.8X10) = « ¢ ¢ ¢ » o
Washer = = « ¢« = ¢ « = & T
Spacer-.--no.-u.--.
Driving Shaft » = « ¢ « » » +» + &
Bracket * + » = ¢« = s « « » & &

Spring Washer * « » » « « » « + &«
Screw(M5-0,8X14) + = « + « =
Needle Thread Take-up» *+ * =+ -« .
Washer--*~*°°'-°°--

Screw(M3.5-0.6X8) « « + « « + &

LR Ut Rk Y 6
Amt,

i Req.
SNV RKRA = o s e s e . 1
N ) 2 S 9
T 50 372 B S I ST « 10
s NV RRA =)=« o« ]
R JURTF YU e v v v e 2
e FPH LA s o v 0 e e e e e 1
CBAIYT AU e e 1
N N S S LR
e o W "
o FEHHEE o o 0 0 . . i % 61
e NFGVUATIZARUN) - ¢« -1
o O
c FE S e e e e e e .1
. 1k)‘$ﬁ D T T |
'ﬂf—JUf§7’U:/§f- . . -2
R e e e s ?
- LM S B 8§ 8 8oy 8 1
] 9
ROy K e v v 0 0 v 0]
(o S 72 SIS . + 2
RV e s s e e e e e e a2
17310 S P |
T 1o 57 20 T I T s 2
cBFRME BB« 2 2 ¢ o o ¢ o]
R e s e e s e e e -1
s R e e e s e s e e e e 1
Ry R R .
s Ar8—H e s s e e e |
Sty E - - . . ' |
cPTHRRBUYE e o s e e .1
S AFY T T o o v 0 0 ]
s ERY e e e e e e |
A UL S - .1
-'j\y‘;/.‘,. * & s s v & ® 3 = 2
s bR e e e e R






NEEDLE BAR MECHANISM

Ref.
No
1

!

—
GCDCXJHJ-J-]JMJEJC'}U1J‘=~MM
W QO P

1
—

2

ot
T

10-3

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
28
30

31
32
33
34

Parts
Na.
0065340
004358
0063044
(00548
0093184
(02043
0093351
0093352
0093353
3009101
0093355
001900
3118021
3118022
3118023

009142

110059
3100293
0093215

003647
0093214
3100291
3100290
0093212
0093213

000321
0093186
0093179

110010
3100256
3100254

110013
0010017
3100253

310007

3100250
310006
000637
110009

EHEEEHE 7

Amt,

Description = £ Req.
Needle Bar « + « < + « o ¢ o o o «ftfe o o o o o 0 v 00 o o]
SCI‘GW(Q/S‘Q“&OXE).B) R E R R E l]:.:‘?‘\‘:;' I I I |
Needle Bar Thread Eyelet =+ « « « ~$t48RE =~ » « » = =+« « - 1
Wa's-her [ T T T T T S T T S R U‘?-‘:""‘F"""’"']
Needle Bar Bracket =+ + « + » « = =« B « = = = = 2 0 oo 1
Serev(11/64-40X11) = o » o o o o o [FRY » o o o o v o v v s i ]
Needle Clamp(32) T - 8150 SR IR SRR |
" n (40) e % W ® 4 s » B s » = s s s = » % & @ 1

" # (48) v e e e e a0 e S T 1

" n (55) « 4 & % & & 8 » @ H = = » s s s s » % % 3 1

n n (64) « e 5 s s 8 s 8 " . . . . - .1
Needle(UY128 GAS) » o« = + o o =« o« o 8f e o o v v o o o R
Screw(1/8-44X2,4) + ¢ ¢ o v o o o fRY e o0 v 0 s 0000 0]
Stitch Plate(40L) ¢ » = o o o o v s @fdfie o o o+ « » R |
» " (48L) « + 8 b 8 8 s s e N s s x R |

" " (5.5L)'°°"°"'”""""""1
Screw(8/64-40X4,8) « =+ <+ o o o - RS e v o o v 0 0 0 a0 02
Screg(ﬂg.s-ﬂ.ﬁx'}) s s s s s s s s _IJ'_',/\’\/‘ . s a0 T |
Counterweight, Complete Set+ + + NIV ADTA F(ﬁﬂ) o ow
Counterweight » = « » « = » ¢ « + « NI AGTA K S |
Screw(1/4-28X4.8) « » =+ « ¢ o - HERS e o o s s 0 v v 0w 0 ?
Connecting Red Ring+ = » = = = - = O KUY T e o0 00 o
Connecting Rod, Complete Set * « vy K(GFH)» » « « - « -1
Connecting Rod + * ¢ ¢ = « o o o« oSO O R« ¢ o o s s s o 1
Roller Bearing =» * « = = « = = e e S RKWRFYwH e s e ]
Connecting Rod Pin *» » = » ¢ » « + HWO Y KEY » » » » + + » 1
0il Wick = = ¢ « ¢ o « « R i S R AN |
Slide Block s = = = ¢ = » o o « & ﬁ@%m%. S A |
Needle Bar Guide « » » ¢ » » ¢ o » @+§§;gpg ......... «1
Screv(M4-0.7X16) = = » » « » = « - Ry A
HR Device, Complete Set« « « « - Hngﬁi(ﬁﬁ) -------- v 1
HR Container + ¢ o « = o o o ¢ ¢ cHRAZP » ¢ o v 0 0 o 0 o o]
Serew(M4-0,7X8) = o« o = o o o o o bRI e ¢ ¢ v o e o0 o)
Plpe Joint ¢ ¢ o « ¢ ¢ s » o o .c }{,{ j"ﬂf_ﬁo T A |
0il Tube * ¢ » » ¢ o o o o s o v oHHINALF v o o 0 0 v o 0 0]
Falt © » ¢ # = @ o s o » s 6 s & @ DxJUR v e o e e e e a]
HR Cup * = * = o o o v o s o o o sHRBw T o o o o 0 o v o o o]
'HRFelt--'-~--°-'-'--°HR7_-|:_JL¢E~---------1
Se'alplug'_*""'° --n.?&“ﬁ « 5 4 8 s s s a8 8 » s 1
Screw (M4—0_7)( 8) - P j]‘f{ﬂ/ .......... -1



@_,

0

((

-

@




PRESSER FOOT MECHANISM

Ref.
No.

W o ~3 O WU QO

11

13
14-1
14-2
14-3
15

4.}

Parts
No.
0077270
0080620
000445
(065372
(0063087
004440
0093483
004441
0060142
0093480

0093611
0063079
001459
3117041
3117042
3117043
001186
0063280
0093487
006038
0063083
000690

0063084
0093491

009604
0093479

003433
3100292

120001
0077179
0093509
0083507

0093508

004591
0066560
0066561

004358
0090801

005542
0093545
0080824
0065366

0063282
000327
003302

3117047
001228

Description T % Req.
Presser Spring Regulator + « « « « iR » « » = = « . o1
Cotter Pin » * » « & » & » & & o & L R = R A 1
Lock Nut « » = ¢ & a ¢ o o ¢ o o @ (Y R mi Y B N 1
Presser Bar Spring(Quter)» - « - - FTHEANR(K) e o v v v v 0]
Presser Bar Connecting Bracket + « i +» o « + ¢+ ¢ « = 1
Screw(11/64-40X8,3) «+ = = » v o o [FRI e v o v e e v 0w o]
Presser Bar Guide* = * < ¢ + » = » TR »v v 000 v 1
Screw(11/64-40X16) » « = « s o« o (FRI o o v ¢ o 0 v ¢« 2 0 o)
Presser Bar Spring{(Inner)+« + + - - S - - e 1
Presser Bar s » + + ¢ o ¢ o o o o TR ¢ 0 o 0 0o 0 e v W]
0il Protector Ring = = = » = » = = e 0v ) I B/ AR |
Stop Collar+ ¢ v ¢ = » o+ = o o AR THT— 0 o o s s s o]
Screv(9/64-40X3) + + » + o o o o o FRS e o o o 0 0o v v 0 a9
Presser Foot, Complete Set(40) T () - ¢ - - . |

” " (48) - u P PR . 1

" n (56) . # e e 5 s s o o @ |
SCT&W(9/64“4OX7.8) . . s e th'\:‘;l‘ ----------- 1
Presser Foot Spring= = = = = « « = JMBTINER e o 0 o e .. i o1
Lifter Linke * ¢ © » o & s+ o« o » » BUYSZZ e oo 0 0 o s s o]
Screw (3/16—32)(2.2) ..... PR !I_-.;i'\y ----------- 2
Lifter Link Levers = « = = » » » o RUDTIN— + o« o 1
Fastener Pin * © © ® & s + o « « » JERAEY ¢ o v v o 0 v v 1
Lifter Spring* = * = » » = - s cHTEBA N s e e e e 1
Collar * * ¢ ¢ o o & o ¢ s o o o » HH— . TR EEERER 2
Screw(11/64-40X5,5) « « » » « » - 1 S R T R 9
Lifter Shaft & » » & wm o & W @& #ﬁﬂ:i%{fﬁﬂ --------- 1
Screw(11/64-40X4) « « » = « + + RS e v 0 e 00 0 e o 9
Intermediate Lever =+ =+ « « » « « -‘jﬁfl:l:%b‘l:lil LIv— o o o o o 1
Screw(M4-0.7X14) » » « « » « « - ) 1
Retaining Ring = * * = = + « « « =« Pl K e s e e e e e 2
Connecting Pin e e . o EEEE Y A A,
Connecting Plate =» « = = = » « « » BAEFR « o v 0 0 v v 00 e 1
Lifter Lever{Small) + » + + « « - -« HE;ES LA—(N) -1
Screv(15/64-28X8,5) « = = = + « BRI s e e e e |
Lifter Lever * = © » s = + s = = & BWIEALIN— ¢ o o v ot 1
Lifter Lever Stop+ = + = » « « » =+ HIEHS UNR—A Ry S - o1
Screw (9/64—40 X5, 6) T 1]:;."{ :"/ e = e s s 2w s ?
Tension Release Lever s « » + - - - REEAML e o 0 e e e e 1
Screw(11/64-40X14,5) « = + = - - - (kR ¢ o0 0o v 000w 1
Tension Release Shaft+ « « » » - HREBAE - - o e s 00 1
Swing-proof Spring =* + ¢ ¢ ¢+ + o BH¥RINF ¢+ 0 0 0 0 e 0 . 1
Presser Foot Guide Locking Pin * « Bk AL » ¢ ¢ v o v 1
Presser Foot Hinge Pin + « + » « HWITeyoEy e oo oo o1
Lock Nut = « © « o o o « » o « e O PFo ke e o w]
Adjusting Screw(1/8-44X11) + + - - FHEARY + « » ¢+ o o 0 o 1
Fabric Presser =+ * « » « « « « « . T s o« o o 0 0 0 0 . 1
Screw(3/32-56X3.2) » + ¢+« o o » FRST e v o s o o e TEL L






LOOPER DRIVING MECHANISM

J— N hE 9

Ref

No.

f

—

3]

W e =1 Lo —

31
32
33
34
30
36
37
38
39
40

11
42
43
44
45
46

Parts
No.
3109300
110020
3100162
3100555
110038
000417
3100154
1600067
3100410
110101
340008

3160156
3100152
3100157
3100158
110005
300500
3100159
160001
3100160
330002

3100161
3100163
3100155
110019
300000
3100151
340001
1000062
3100150
3100147

160003
0065389
3100149
3100140

005071
3100355
3100141

004440
3100142

000637

3100143
120011
3100146
3100145
3100144
000740

Desc ription i £ Req.
[ ooper v ot ¢ LI R T T A )L;—}{i L O O N N I O T T T ) ]_
S( rew (Mu} 5 0 6)(6) * o+ o & & & = I*-;i'\“/‘ L R A N D D T R T T 1

Looper Holder « « = ¢ » s » o o » » JU—INE s o s o e e e e 1

" (with “UT” Device) - - " (“UT”%%@EfTﬂF) - 1
Screw(M3.5-0,6X10) = = « « - N o B A .1
Spacer (Fiber) « » = « « = « + « « ;Qz\“—-!j-(j FAI=) v o]
Looper Bar Bushing * = < = » » = = J—INBE T e e e e e . 1
Scrow(MB-1XE) = » « » « + o » o o JERY s o o s a0 0o e . 4
Looper Thread Fyelet <« + = = » » * JU—INH e o o s e 1
Screw(M3-0.5X3) ¢ « = » = » o ¢ FSRY e o o v 0 o v v e . 1
Roll Pin = = = = « = = + &+ @ s s O— U e e e e e e e e 1
Bushing Spacer *» * * * » ¢ ¢ ¢ o o Tl g AR—H ¢ v 0 o o ]
Looper Bar Guide =» < « » » ¢ = =« JU—DINEH A Ko o o v o s .1
Slidep » ¢ ¢ + o ¢ o o 4 s s & o @ ASTAA ¢ s o e e e e |
Slider Holder » « = ¢ + & « « « « AL HBFE s =+« « » - 1
Serew(M3,5-0.6X12) » « = ¢ ¢ o o« ¢« LRI e v s s = s o s v 0 1
Spacer (Fiber) = « » = » » « « « « & AR—HY(F7AIN—=)+ + « + 1
Slider Presser + « = « » + = e ATAHRAL e e e e e e 1
Serew(MA-0.7X4) + ¢ o + o o o o 1o P 1
Thrust Washer™™ & = & « & & @ & & & ASART oL o o v o o .1
Seal Plug(Kurk) « » « + = ¢ o » o s ZE(ZIJUH) s » o o o o+ & i
looper Bar =+ » » ¢ & ¢« + + « o . }U—){ﬁ .......... 1
Guide Shaft Bushing+* » « « » » « » HA KT oras s =« o1
Looper Bar Guide Shaft » = « - - - HeA BHMz 2 5888255 1
Screw (MS—U 5 ax 35) ......... LL:"\ ........... 1
Washer =* @« * * + = ¢« + s ¢ s s & rj}/.l(, I 2
Looper Rocker Adjusting Pin - -« - - Ju— NHijf&aSE > « » « - 1
Roll Pin = * * * *» & » s o s s o O—JVE'Y » o = = |
NUL * * = « = = « » o« » o o o o o o Fop e e e e o v a]
Looper Rocker Connecting Rod, C., Set JL—/ \@ij#eo v FGH) » - - 1
Looper Rocker Regulating Eccentric JV—NN\Fitgz Xty » » « + 1
Sered(M5-0,8X5) ¢ » o ¢ o o s o o FRD e o v o o s )
Roller Bearing = « = + » - = Y Za S 4 P AR |
Looper Rocker Connecting Rod - + - J—J \HiO v K=+ « + « « « 1
Looper Connecting Rod* » * + ¢ » « JU—NO o R+ = ¢ o« ¢ o o1
Screw(11/64-32X14) « « ¢« » =+« FRT + » 0 o . coroer o
Ol Splagher * & s SwEBwE LR HAWRT Fodx e v oo L
Guide Fork * * * o o » o o o o o » A R 1
Screw(11/64-40X8.3) =+ « « « + « » IERT s v o 0 v v 0 a0 s s 9
Looper Driving Lever =+ = » » « « » JU— Nl -+ o e e 0 e e e |
Seal Plug= » » = » ¢ o s « & &« « =2 2 1
Looper Rocker Arm=+ « = = « « = = & JU—XPB YRR e+ o o - o e s 1
Screw(MB-1X18) « » « o v ¢ v o o o LRI ¢ ¢« 0 o o 0 v v o o i
Thrust Plate * * « = « ¢ « ¢« AFARTU—R= o oo 3
Thrust Roller Bearing =+ » = « + + ATGARXTZYT v v o 2
Logper: Shaff = & # & & & 2 Bl B JU—NHifi« = = v e e 0 e 1

Seal p ]_ug llllll L T T T S T ) %*% P & X & B O ®W & 3 " 4w 2



10




FEED DRIVING CONTROL MECHANTSM

Ref,
_No.

W0 oo =10 Uk Lo N

45

Parts
No,
3100217
160007
0032795
160002
3100216
3100192
3100190
3100189
0062172
3100191

3100193
3100194
3100195
3100196

300006

110008
3100187

120008
3100199
3100202

3100200

340003
3100103
3100104
0093303
3100201
3100211
3100203
3100208

001107

3100205
3100204
3100207

150001
3100206

130002
3100235
3100210
3100209

130004

000505
0020350
000669
000600
005049
190004
100005
000010

Bif % ) 3 i p A 10
Amt,
Description i % Req..

Feed Lift Lever =~ = « « = w s o » AVl | A R 1
Serew(MB-1XB) =+ » v « v o = v o « hRFe v o ¢ o T T
Connecting Rod Pin « = « & « « ¢ » Oy REY s oo o v o0 o 1
Serew(M4-0.7TX2) o v o v s v v o o bRU o v o 0 v o v w0 e
Feed Lift Connecting Rod =« « » = - HEUETOY R « o o o s |
Retaining Ring =+ + « = ¢ « ¢ + + o JEAB S e s e e e e e e )
Roller Bearing =+ + =+ = » « « = « » S RKJURTF YU e e e e 9
Differential Feed Eccentric -+ CHIETEE « o v v oo s ]
Screw(ME—O_Bxﬁ) --------- JJ:;“"Z‘ D T ?
Differential Feed Connecting Rod -« BiizkU o K« « « =+ « « « 1
Connecting Rod Pin + = » » SR o B N e I
Lever Link(Long) « ¢ * = ¢ = = « » AR LAA—UI(E) - -1
Lever Link(Short)« - « - + - e cEEYLA=D ) - -1
Lever-Link Pip = = = mim o o o o ML=y - -1
Washer * * * ¢ = s ¢ ¢ s « s & & LRy R I 1
Screvw (M4_0. 7% 8) --------- 1]:;}!‘ P L R T 2
Differential Feed Shaft Lever s » * BUpk VL /S— >+ » » » o o & 1
Serew (Mf-]—O.'? % 12) ......... [0 72 B I T SR 1
Control Bracket s « « « ¢ « « « o RiIEUREEI T Sy ke« - o1
Connecting Rod Guide =+ = « « = » - HE Oy KHA K- - e« e 1
Control Bracket Spring + - - + - - TSH G RINR e o v o0 o 1
Pines » v ¢ = ¢ ¢ s s o & s « s o & k: A T L IR 2
Control Lever Shaft Bushinge+ + -+ - ﬁﬁﬁﬁl/)\——ﬁm,f_},/:L % (s 0 ]
U-I’.ing .............. O U /ﬁ' R R ey 1
0il Seal « * * ¢ o o o ¢ s o s o s zf,()vgg__;p o s e e e e s ]
Control Lever Shaft s = » « » + « » EIEr N 1 A e | IR 1
Control Link Pin « « « ¢ « ¢ « + & BRSOy e - 0 - 1
Control Link =« » » ¢ = » ¢ « o o & BIEURED 2 e o0 0. 1
Control Nut = = » * « ¢ = o ¢ o + & HikY %ﬁﬁ‘f] eoe e e s 1
Roll Pin = * *» ® = o « « s o s & o—Jut’y - v e e e e 1
O-ring =« « * * * « « = = « = « « [OR) I/ A I 1
Adjusting Screw:+ « + » = ¢+ o s BEIRY + o v 0 v e s e 1
Adjusting Stop Pin + » = ¢ « » « » ARw Y |
Screw{M4-0,.7 X 4) = ¢ 0 v e 00 e EARI e v v 0 o o s s ]
Adjusting Knob = » « » = « + ¢+ » I o0 - - .
Screw(M3-0,5X4) =+ « + » o o o o o ERT e v v o v 0 0 0 v 0 s 1
Differential Feed Control Lever, C. Set @iptUSEIL N—G]) + 1
Differential Feed Control Lever + » HUxéljﬁﬁﬁﬁL/)\h— |
Differential Feed Graduations « + « BV HEEHL » » » + + + - » 1
Screw (Mé}—-[}.'}'xll) ......... lh;i{:‘/" ........... 7
Spacer a s s s v ow o os oaE e e ArS—df s o v s e e e 2
Contreol Lever Stop =« « - - CHiEUEE LU N—A Ry - 1
Washer * » + + = « & L LY R BV I I 1
Spring Washer s » = + + « + « « + & Ay P S 1
Screw(M5-0,8X8) =+ « « = ¢ « v o s ERST e o 0 o o v o o 0 o 1
Screw(M6-1X7,5,M4.5-0,5X3) |0 7 2 ST S 1
Nut » =« + o » » I T 2 s I R S S S T T 1
Conical Spring Washer* « « « » « +[INNRT i v o o 0 v o & 1




11




NEEDLE GUARD & FEED DRIVING MECHANISM #52h BUE ) ¥ 11

Ref.
No.
1

W oo =1 O L = 0o

10-1
10-2

11
12
13
14
15
16
17
18
13
20

21
22
23
24
2o
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49

Parts
No.
3100243
160003
3100242
110022
3100241
3109200
110036
3100246
3100245
3109201
3109210

3100187
110004
340001

3100186
130005

3100185

3100183
000723

3100184

3100182

110072
110023
008736
3100188
110021
0032853
3100225
160007
3100227
3100221

3100222
3100231
3100224
3119021
3119020
3100226

110035
3100213
3100215

000199

3100214
160006
000750

3100212

0093389

3100218
000387

3100219
160004

Amt.

lescription £ Req.
Needle Guard(Front) Eccentric + - %Jr*%f:r € TP - NN 1
Screw (M5-—0 8 X 5) ......... _”:‘?‘ ........... Y
Needle Guard (Front) Lever s « « = « §t324 (Fi)BE « « « « « « « » I

SC.[”GU(M:‘“U.5X10)‘ ¥ R Ge R ooe e |I::-i’-\:‘/“- I I )
Needle Guard(Front) Holder =« « « %A (Hi)E » « =+ « « - -1

Needle Guard (Front) » » « = « o o « $FHA(Hij) e o o = o o o o 1
Screw({if?,—-{]‘SXﬁ_E) ------ [ [t;f{f‘;;- T 2
Needle Guard (Rear) Lever + « + » « $1SA (B« « » = « « « » 1
Needle Guard(Rear) Holder« + + » - ${%A (#B)E = » = ¢ ¢« « -« 1
Needle Guard{Rear) =+ =+ = « « = « ° SZr () o = v 0 0000 ]

n " v (BExtra)+ = » » » n noOEEES) s e e e 1
Feed Regulating Stop =+ » = « » » = EVBIEIA R Lo o0 o o o 1
Screw(M3.5-0.6X8) =« = = « ¢ ¢ ¢ s JERU e o 00 e e 00w 3
Roll Pin « « = « » = = & « = = = &« O—JUE"S s v o o s o s o 1
Conical Spring Presser =« = » + - » M/SFLT « = = =« = s v s 1
Screw(M2—0.4 X4) --------- _[J:;?‘y‘ ......... s 2
Conical Spring = = = = ¢ = = ¢ » » QISR s » o o o ¢ o o o o o 1
Eccentric Cam+ + » + * 5 e ) e AV + IV NIRRT |
Stop Pin « ¢ » = « » s « 2 o & s & AR TFE s o0 0 00 o 0]
Eccentric Pin® » » » ¢ « ¢« ¢ v ¢« e RUTXEIE v ¢ o o v 1
Main Feed Eccentric, Complete Set» XU T X (FH)» » « « « 1
Screw(M3.5-0.6X6) « + » « « + o » RS e o v 0 e v 0 v o 0 1
Screw(M2.5-0.4X3.5) = « = « -« R e e e e e e e e 1
Screw(M4-0.7X6) =+ « « o « « o o « 1 7 A R R 2
Main Feed Bar Driving Connection * &&iZU U2« o o v v o v o]
Screw(M5-0.8X18) = « = « « + « « 1o B A 9
Driving Connection Bushing =« « « - #xEtJ V) /07‘);:,_ R |
Feed Bar Guide(Upper) » + + + + « =+ RUBHALARE) » o« 02
Screw(ME-1X6) = = « =« « » « « & [T S T T S )
Feed Bar, Complete Set = <« = « « - EUEGH) » « ¢« o v 0 e v 01
Differential Feed Bar = « « » « « » B & e o v o o s N |
Main Feed Bar» = = = « o » o o o oL E e ¢ 5 o 0 o o v v o]
Feed Dog Key * * = » « ¢ o s+ o o e B v o o s o 0 o o o o . .9
Feed Lift Block(Rear) + « = « « + -« FENL) » » v o e e e 1
Main Feed Dog(40,48,56) » ¢ « » « « £yt « « « « « » & .
Differential Feed Dog(40,48,56) « « FixE!) » » « < + o« o ¢ o 1
Feed Bar Guide(Lower) « « « « « - - BUBHLK(R) s« » « + -« 1
SCFGW(M4“0.7X10) s s s s s s e lt:;’:‘:‘/“. I I T

Differential Feed Bar Driving Connection Bz Y2 » « + « « 1
Oscillation Adjusting Eccentric ¢ * Bigk!) guﬁ%ﬁﬁlﬂet/ . -]

DS WRBIE § § % B B e Gho B oo vmr oes om e e o 0 0 0 0 0 0 0. e 1
Driving Connection Pin + « - - - - nqﬂ-l} /A <A 1
Screw(M3-0,5X6) * » = o o v o 0 o FRU e o 5 000 T |
Seal Plug® < * * » » » o o o o o « FEMA .« o o e 0 a e e e e s 4
Differential Feed Shaft « « » = « - @ixk Uil » » « « « « + - - 1
Feed Lift Block(Front) =« = « « » - FBIET) « « o0 0 e e 1
Feed Lift Shaft - « « « - - oo s s B ETFREfl e o - - 0 o e . 1
0il Wick » » « » » « v e e e e e e e b op e s s 88 o8 s 1
Collap: ¢ &« 8 6 53 B ™ & S e & B 5 8B Y v e

Screw(MG-1X4.8) « » + + o ¢ v o [ o SV TP 9



i 2




KNIFE DRIVING MECHANISM

Ref.
No

W oo =3 O0 O e GO D ke

16

1
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
No,
3110034
3110037
110031
3110032
3110038
110043
3110033
110046
110038
3110170

120013
000652
3200086
160600
0094577
3110051
120001
3110031
3110039
3110174

110013
3100309
000528
100003
3110173
410015
000755
0063138
110041
3110172

Amt.,
Description i £ Req.
Upper Knife Holder =+« = = = « - BRAAE e o o v e e 1
Upper Knifes « » = = = « = « - A X P B oE o3 o ou 1
Screw(M4-0,7X12) + = » - - - kR - TEEEEE 9
Lower Knife Holder =+ « « =« - - FARAE = » v ¢ v v o o s s 1
[iwer Riiifes se =  » « » 5 & @ ISP PR T T T T R 1
Screw(M4-0.7X14) » » « « « « IERET e o v 000000 e 1
Lowver Knife Holder Bushing -« - RTARE T v « oo s o]
Serew(M5-0,8X12) « = « = « + & [ 7 2 S B S 1
Screw(M3.5-0,6X10) « « « + « » =R L TR 1
Lower Knife Holder Bracket - TARETIH v R v v o 1
Screw(M6-1X15) » « » « « « « « o 2 T T S Vi
Knock Pin =+ » » « « « » ce s e e Ju e s e e e e s e 2
Coltay ™4 # 6§ 4§ 5 8 353368 HTF— s v o a e ¢ 7
Screw(M3-0.5X3) = « » = » » - ERY s o v o o e e e e 4
Upper Knife Spring * = » » » + » = FA IR s ¢ o 1 ¢ o o o o 1
Upper Knife Adjusting Lever » + + « LA AFHEILN—- » = « - - 1
Screw(M4-0,7X14) » = « = « = = RS e o v 6 6 v s ¢ v 4 9
Upper Knife Shaft Bushing+ + - FARBT o/ g e = oo 1
Upper Knife Shaft« » « « « « AR oo 1
Link Cover(Lower) Unit =« « « - - O HANR—(FIED) - - - -1
Screw(M4-0,7X8) + = = « « « » N I I IR AR 9
Adjusting Lever Pine+ = « « « « » = EPIAT R TR I |
Washer = * * *» * ¢ » & « & & Twi/dp v o s 0 s s v 5 0 1
Nub » » = = = o s s o « « o o & e S 3 1
Upper Knife Driving Link <+ - - I YU VEEEREREREEE 1
0i] Wick * « = « o ¢ o v o o o o oqhflle o o o o ¢ 0 0 4 s . 1
0il Wick Pin =+ = « » » « « « o+« HEIE ALY s o0 e v o v 9
Upper Knife Driving Link Pin v FPRAYUTE e e e e e 1
Serew (M4-0.7X8) + o » o v s o « s [FRI+ = o o s o o s o o 1
Upper Knife Driving Lever » - - PAALIN— s o o o o v 1



13




MISCELLANEOUS SUCTION PIPE WA E B ER 13

Ref.
No.

W oo =1L B LD

—

11
12
13
14
15
i6
17
18

(7£)
Note :

Parts
No
3110171
120018
4110169
009736
3110180
110008
3120033
0017485
0012480
0013648

006921
3110062
0010260
1094000
3110063
3110064
0031831
0010261

Amt.

Descriplion St £ Req.
Suction Pipe Holder s « = « » « - AR EATE « = = o+ 0 s o e 1
Serew(M4-0.7X10) » = « « o o oo kR P e i
Suction Pipe (Uppe[) ........ g&s&@g (_t) ..... ooe e 0]
Screw(M4-0.7X6) = = = = = = « » bR e e e e e e e e 1
0il Defender =« + » » » « « = » = =+ SEUEHBRY « « » 0 0 v 0 e 1
Screv{MA-0,7X5) = = « = o = v o N o= A A 2
Suction Pipe(Right) * « « = = = = WESARE(F5) ¢ @ = o o v o o e 1
Dust Hose Mouthpiece « = * * * < * B R— A - - v - - - ]
Dust Hose(1500mm) « « = » « « « « » AR — A s » v 0 o b oo e 1
Hose Band* * = * « « = = = = o & & s 7 A SV ST R ST 8
Wood Screw(@4.8X25) » = » « » « = y, = S A 6
Air Adjusting Cock, C. Set - = - - Z7F&idr(H) - - « =« - ¢ 1
Vinyl Tube(4X2.5mm) = ¢ ¢ * + * = Rty | PP L O g SR TR
Connaector = * » « * + s s o &+ o o = '_—];f,g A s s = s o o 0 s 0 1
Air Adjusting Cock Holder = « « -« IR VBAAE -« ¢ o 1
Air Adjusting Cock = = » » = ¢ « » TZHE A Y oo 0o s .1
Air Tube Clamp =« + « + = ° e e PR L o e s e e e e i
Vinyl Tube(6Xdmm) < « = « = » « = [y | /72 O dby AR S

= — A D OB RE L RS EBAILETEWN.

As for Vinyl Tube, your order must be accompanied with No. and length.






LUBRICATING MECHANISM

Ref.
No

‘35

)O

Parts

__No
(0065453
110012
000234
3100350
160001
310027
0020651
0063251
3100346
004353

3100060

110031
3100061
3100345
3100329
0063217
0063216
0063234
0063235
0065452
3100353
3100357
0031831
3100335
0080930
3100336
0037668
3100332
0037669
3100342

3100358
3100331
3100343
3100334
110009
004124
000567
004126
3100356
3100328

0030711
009526
120013

0090918
000419

3100349

3100344

3100330

0021010
310026

Amt.,
Description A Ed Req
0il Receiver = ¢ « = » = » ¢ = o ofhSplrille = o =0 & « ¢ o« ]
Screw (MA-0.7X5) « = = « « « = o« ERST e o o o s 0 0 o s o4 6
Nub = = * = = « ¢ ¢ & o s + = & o & j“\y [\ ----------- 1
Needle Bar Connecting Rod 0il Pipe tI:)ffﬁﬁimlf,(jf ...... 1
Screw(M4-0.7X4) + = = « v o o o 2 b AR 1
011 Wick = = * = © = = © « « s« = &« W (452530mm) =+ ¢ v e - ]
O-ring * = » = = = = « © o = s v+ Q1) W B 1
01l Tube Stay = = = = = * = = = = ¢ APy -2 i SR |
0il Wick Holder« « « « « = = « » » ﬁﬂﬁu o RsEm - - - - 1
Screw(9/64-40X7) = « = « =« o+ JTE R |
Oil Filtem Cap » # & & & & & » 5 FANWT B X T v o]
Screw(M4-0.7X12) « « « « » o« = I S 3
O-ring = = * * * * & o QU e e e e e e e e 1
0il Filter « = « » ® « s o o » s » FAIVTALIUH o v o 0 0 o o 1
0il Filter Connector =» = =+ © ¢+ * » KAWL JUBPEE - - - < o1
0il Filter Screen Clamp =~ + = + = * RN b e N T R 1
0il Filter Screen® = « = = » & & & VR 1
Felt = «  « ¢ ¢« ¢« o« s o s o ¢ = =« Ao 7 A R I R 1
0il Tube(3X5X500mm) « » « = = « = HAJINA T v v o 0000 i
Draining: Bipes » = = m m woom o e HEMIINA 0 o 0 0 v 0 0 e e 1
0il Sight Top Nozzle » » » = « - - JARJUe v oo oo e a0 e 1
0il Tube(Long), Complete Set e TAC GAC-31¢ ) R 1
0il Tube Clamp * * =* * * = = = » = E%ﬁiﬁ% .......... 12
0il Tube(4 X6X290mm) - = = = « = - FAJINL T o o v o 0 o v o]
Non-Return Valve Unit+s = = = = - - Wk G = o0 e e e e 1
0il Tube(4X6X75mm) = = » « = = -« FAJUINAL T o v v v o0 e 1
0il Tube Joint, Two Way *» =« * =+ « TCIERET « o o 0 0 o 0 o o i
0il Tube(4X6X37mm) = = = = = - - FAJUISL T o o 0 o o 0 o 1
0il Tube Joint, One Way » * = = « « JFIOAFHEF » » » » » =+« - 4
Lower Shaft Oiling Outlet - - - - - L A 1
0il Tube(Middle), Complete Set - - #whoNA F(FR)CGHE) » » » - -1
0il Tube(4X6X31mm) = + ¢« « « = FALJUINL S o v 0 000 = 22
Lower Shaft Oiling Shower = - - - - B A iy A T 1
0il Tube(4X6X110mm) + + = » » =+ - TR P35 5 5 5 b & 1
Screw(Mﬁl—O.?XS) -------- [-/“Kj ........... ]_
Fitting Stud(Short) » » « » « « » - %?ﬂ#ﬂiﬂ‘}p]\(ﬁﬁ) ...... 9
Seal ............... ;\ 7 ;\:/ * % s 8w e ® e @ 10
Fitting Stud(Long) =+ = ¢ « = = « %%ﬂ*ﬂiﬂ*)y}n(fé) ...... 1
0il Tube(Short), Complete Set « -« « #8uhioNA V(&) (#) - - - - - 1
0il Pump, Complete Set = « = +» = - AR FGH) » « o000 0o 1
0il Pump Driving Worm Gear =« = * * D —LFF + « o ¢« o o o 1
Screw(9/64-40X4.,4) » = = = =« - I S I I R 3
S(rew(Mﬁ ]_X]_LS) -------- . LE-;?Q:‘:) ........... 2
Soction Pipe s a S mEm e B ® & ¢ g AINA e o o a0 0 v 0 I
Nut = » * = = o ¢ ¢ o ¢ o o s & s //\)[f'lt){‘f':}f“ ...... 1
0il Nozzle for Worm Gear =+ « +« = s sS4 2+ = ¢« « = = « « - ]
Dustproof Flate s = ¢ » ¢ ¢ » = < o BHEEEHR < « « » « « = = « » - 1
0i1 Tube Stay * = = = « « o o = o FAIVINAL S HT e v o - - i
0il Sight Gauge« = « « « ¢ « = o « oA JplF—fi=s = = = s w 1
il ek §# S S e mEE & & & A (A 150mm) ¢ ¢ ¢ v v v e 1






SPREADER MECHANTSM

Ref. Parts

No. _ No

1 3100302
2 3100300
3 160003
4 0077322
5 3100301
6 0094566
7 110009
8 300006
9 3100309
10 000528
11 100003
12 0032646
13 009604
14 3100303
15 120013
16 3100304
17 3100305
18 160007
13| 0063051
20 0063053
21 0063056
22 0063057
23 009526
24 3100307
25 3109310
26 110031
27 3100306

Description
Connecting Rod, Complete Set -

Focentric s » » = » » « o » «

Screw(Mh-0,8X5) = « + « + + «

5 U SR — N

=]

8]
. . }L{‘—}{U =2 R(M) O T T .1
. -}]_,:—)“‘L'E#'t’}’- « &
. Ih*\ijﬂo s s v

tnol
1---.2

Roller Bearing =« = « * -« e e e D= RKJURF YT e e e e
Connecting Rod « « « « ¢ « « ¢ « & JU—NTIw K s o 0 o 0 v o 1
Retaining Ring * * + + ¢ ¢ « + « & (EAYR e« » ¢ o o 0 o 0 v 1
Screw(M4-0.7X8) « » » » + o o » o 1 S R T U 1
washer .............. !')\yi'/.)? .......... l
Adjusting Lever Pine + + + o » « BUEILUN—E' Y e v o 0 0 .. 1
Washer =» = « = - R I Ny BT B 7 1
Nut(MB-1.0) « = « « « o &« « o « « & e T 1
Collar © * » ¢ » o s o s o o s » o S 1
Screw(11/64-40X5.5) « = + « » » -« 1 R 2
Adjusting Lever = ¢+ =+ = = » » « » AT 1
Screw(M6=1X15) » o » o o « o o o ¢« [FRI + « e |
Driving Shaft = » « = » + » « « » & JU—NHifl + =« 2 e e o e . 1
Rocking Arm=s = « » = = = » = = « « JU—rXIBEUM e+ s s e e e e 1
Screw(ME-1X6) » « = « « » = s « & JEFRY s s v 0o s e e e s 2
Rocking Pins « « = ¢ ¢ ¢ ¢ = o « & J—NBIY - . o]
Spreader Bar = * » » * » o s o o JU—NHE e o o o v v o e 0 o]
Bushing Ring = « = « = = « « » I TR 1 ) IV IR R 1
Collar * © * = # & &% o w w0« F TPz s o o 6 & v & o & 5 1
Screv(9/64-40X4,4) + « » » - » R | S I R 2
Spreader Holder s + » « « » » « &+ & J—INE s v 0 e e e e s 1
Spreader * ¢ * + v ¢ e s s s s s ﬁnr‘] %ﬂ/ IV e o ¢ o s o s 1
Screw(M4-0,7X12) + = ¢ = =+ o o s BRI e ¢+ o o 0 s s 0 0 o YA
Rocking Arm, Complete Set+ = ¢ « « JUy— NIBUMBEHH) - < - - - - 1

X Applicable Models (8 #H)

VC3611-156L-D
VC3711-156L-D



&
i 3
Fa R 3
A ey %, T
3 . \A/ "
e
/'
.

N‘/.. Rl =
/| o //Qw.l.
\
' ' L
N N



MISCELLANEOUS TOP COVER THREAD fiti 1 SR B R 16

Ref. Parts
No. N
1 0093863
2 3100086
3 0090071
4 000177
5 0031111
6 009835
7 0090812
8 0090856
¢! 0090807
10 3100080
11 110009
12 3200043
13 0020119
14 0093528
15 (004353
16 (000532
17 0021735
18 110013
19 000541
20 0093365
21 001900
22 3100100
23 0063055
24 3200063
25 3200064
26 3100081
27 0063074
78 01818
29 0037108
30 0035813
31 000360

Amt.
Description el £ Req.
Thread Tension Spring Cap+ *+ *+ = -« RHAFNARFY T (L) - -1
Top Cover Thread Tension Spring * < fffil) A28 = « = ¢ ¢ o« 1
Thread Tension Spring Retainer - - RN AF ¥ v () - + 1
Felt o« o o ® o s s o o o o o o » c T JUR e e e e e e e 1
Tension Disc =« ¢ » « ¢ = = < - s BT o o 0 e e e e e e 7
Tension Pogt & & ¢ ¢ ¢ & & € % & = ST - v 0 e e ]
Tension Post Ferrule = = = = = - » AR THEREEL o o000 0 1
Tension Disc Hyelet s » = = » » = RFTIMAE s < >0 o 0 o - 1
Thread Lead-in Guide <+ = = « + « - RFTRMRIE > vv v o 1
Top Cover Thread Take-up Eyelet « « i) iU - » - = = - « |
Screw (M4_0.7X8) ......... ll:;?g -‘i‘) ........... 4
Top Cover Thread Take-up = « + * - BEUARE) o o o v 0 0 o o 1
Thread Eyelet Pipe(Short) « « « « « SANA ()« « + = ¢ ‘X1
Thread Eyelet Pipe Stay* = « = » * HEINL FHIT e o 0 o 0 o s 2
Screv(9/64-40XT) s + ¢ o o o o 0 s 1 T S |
Washer = = * = =+ = @« « « « « ¢ + &« Pl /% o o s s e e e e 0 1
Thread Eyelet Pipe(Long) <+ « = - - IEISAFUE) » v o = v v 1
Screv(M4-0.TX8) =+ ¢ ¢ = + « o« « » ERS e v 0 00 0 0 0 v o i
Washer =+ * = » » = = = e s s s s a Y N I I 1
Top Cover Thread Eyelet = « « « = - RIS - A T TN R 1
Screw(1/8-44X2.4) + « « « « v o o ERLF e o s o 0 v 0 o 0 oo q
Spreader Driving Bar Bushing + + iUV —2ET v o - « -1
0i]l Seal = =« » *» = = & « s+ & + & & H A —)Js o o« o o o 1

Spreader Driving Shaft Bushing(Left) #VURIW—NElIT v 2 2 ()1
Spreader Driving Shaft Bushing (Right)®i!) B/ — N1 v > 2 (B)1

Top Cover Thread Guide + » = = « - DBCE R 1
Supplementary Thread Guide + - « * /NFFERE « ¢« =« = - 1
Tension PoSt * * ¢ © © « s « s o o BF R 1
Supplementary Tension Disc * » « */NGEFIL e ¢ @ = ¢ = 0 o o o 2
Supplementary Tension Spring =+ + < fiUJRAFTI/NHK « « =« o =« 1
Nub = ¢ « ¢ ¢ o ¢ & ¢ o o o & o o = b R 2 S L i

X Applicable Models (i JH %)

VC3611-156L-D
VC3711-156L-D




17

VC3711-156L-D




VC3711-156L-D EXCLUSIVE PARTS T EF IS 17
Ref. Parts : 3 Amt.
Na. No. Description & Reg.
1 0093357 Needle Clamp(56) =+ « « » o ¢ « = oG X e o v o o 0 v v v ot
2 001900 SCPeW(1/8_44X2.4) Bl B B w M 'jh}i&_f_j" LI T
3 3117055 Presser Foot, Complete Set(56) -« « #x(#) - g g
4 001186 Screw(9/64-40X7,8) « + = o = ¢ ¢ s fhRY e o v o000 W]
D 0063280 Presser Foot Spring+ = = ¢ ¢ « « « /MAINR» ¢ = o 0 o v o o]
6 0065366 Presser Foot Guide Locking Pin » B kA« « « v « ¢« ]
7 0063282 Presser Foot Hinge Pin * « ¢ « « « HiZEVUEY ¢ ¢ ¢ ¢« « o]
8 000327 Lock NUG = * + ¢« = = o s o o o o s Furhe o oo oo a o]
9 003302 Adjusting Screw(1/8-44X11) + + « « FAHIR « + + o o o v v 0 o]
10 3118025 Stitch PlatefSB) » = « « o » o o oM ¢ o v o o 5 0 0 0 0 o]
11 0093863 Thread Tension Spring Cap-* = » * » RFFNRNRFv» oA (L) « ¢ 1
12 0090814 Needle Thread Tension Spring - * « REF/SHR e + ¢ = =+ v« o]
13 0090071 Thread Tension Spring Retainer + * RIFNARFP oL (F) - » « 1
14 000177 Felt * =+ s e s o o s a oo v o FxjURoe s oonaooesa]
15 0031111 Tension Disc * + + » = o o o o o v ATEZII o « v o o 0 0 o 4 & 9
16 009835 Tension Post = « » + v = o o o o « HHLHE o+ o o 0000
17 0090812 Tension Post Ferrule + = « < « « « HFTHRFL - ¢ o ¢ o o o]
18 0090856 Tension Disc Eyelet s « « = » « « « HEHLEMAE > » <+ » » » « ]
13 0090807 Thread Lead-in Guide + + « + » « « (FFERW- » » + + ¢+ -1



13

“yT” DEVICE(1)

EXTRA PARTS




“UT” DEVICE(1)

Ref.
No.

O WL o0 =] U R LI b —

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25

Parts
No.
0065373
0093499
004358
3100533
120001
3100526
007610
3100525
110009
173009

3100536
3100535
0063586

009985

110012
0063612
0084491
0022836
0022837
0094387

3100529
0067101
0063076
0094433

001208

X Ref.No. 26 to 41

uUTn iﬁ 1) 18
Amt.
Description i £ Req.
Lifter Lever =+ » = « = & = « = o FHITIEA LN— » ¢ o o o o]
Lifter Lever Stop= « » « « » « « =« HTEHFUVAR—A Ry T -
Screw (9/64—40)(5.6) ........ _lt;:i(i)' ¢ 2 » ® 2 » s e % ¥ m 2
Tension Release lLever s » » » + » b3 o Y IR |
Screw (MA-0.7X14) + + o o » o o o » JFR e v 0 e e o e e e o]
Tension Release Block® » « » » » - PEEAT O Y+ ¢ o0 v o+
Screvw (Milwo ; % 10) ........ . ]J:;i?\ y ........... 2
Tension Release Connecting Plate < JAREAMESE4RH » « « - - - - .1
SCFGH(M4“0.7X8) ......... i]:;;?‘i} s s 4 s s s e o » o = 2
SCFBW(M4*0.7X4) ....... . . [h*y ..... ¢ s e s s . 1
Terminal Holder, Complete Set+ - - $gF&HE) » - - » - - |
Terminal Holder Support = = « = - U TFEEAIEL s s 0 0 e 0 v ]
Terminal Holder =« * « » =« « = « e e R 1
SCPBW(M2.5_0.45X10) ------- ltj"’\:‘)‘ - 4 s s s s s w o o 7
Screq(“(}—{)‘?XS) N R e oo 0 v e s s s 5
Cord Clamp(4N-¢ 6.8) =« =+ » + « « A=K S5YF e o v v o o 1
Cord Clamp(2N-¢ 3.4) =« = « « « » CA—RPSyT e e 7
Synchroniser Positioning Pin * *» « s RIVaFEv .« ¢« + o o o o]
Synchroniser Cushion * « « + + « *;R¥UYaFErvIuayv: -1
Tension Release Shaft« = = = = - - ShEE A e o o oo 000 00 ]
Thread Pull-off Eyelet = + * » -« cREBEARE e - e e e e e 1
Thread Pull-off Bar = « « « » « » cRERE A 2 e v e e v e e 1

Swing-proof Spring =« = = ¢+ o« SRERAREBHIBAR e o 0 o - -1
Thread Pull-off Bar AdJustlng Collar *’f‘ﬁiﬁﬁﬁﬁﬁj'— N |
S(‘I’GW(Q/G‘I 40)(5)' ' = s = _{J-_:;?-'\/o « v s s e @ . . 02

----- See the following page.

Device classification 3B DM

Mark | Trimming Wiper Foot Lifter
Solenoid, C. Set | Solenoid, C. Set | Solenoid, C. Set |

ki 0011802 3109930 3100571
UT-1 5 O X
UT-2 O O O
UT-3 O O X
UT-4 O X O
UT-5 O 4 X
UT-6 X X g

QO +ee++ Assembled -————— gY

X * Non-assembled — 2L



18
“yT” DEVICE(1)




“UT” DEVICE(1)

Ref, Parts

N Yo

26 3101275
27 001459
28 3101276
28 0094396
30 0033024
31 0063515
32 000690
33 0094390
34 0095334
35 001170
36 3100528
37 3100627
38 110014
39 000505
40 3101202
41 110013

Degeription

[
Thread Pull-off Hook Unit(See table) ;B X 7w 7 (#) (ﬁ&ﬂ) . .-
Screw(9/64-40X3) (See table) « ¢« « bRV (FHRBR) ¢

18

Anmt,
Req.

Thread Pull-off Hook Unit(See table) AEER 7 v ¥ (M) (FHEE) « - -
Thread Pull-off Bar Holder « « « » AEBAMEEMEH « » « » +

Retaining Ring

Dowel Pin+ * = + »

""""""Zl‘\j?‘,u_/y

Tension Release Adjusting Eccentrich#R A#aHiano -

Swing-proof Spring - -
Screw(8/64-40X12)

Tension Disc Separator -

Tension Post Support =« = »
Screw(M4-0,7X18) « » o = «
Spacer * ¢ - 72
Connector Supporting Plate(EXTRA) « Hufdl (4705 -

Screw(M4-0.7X8) (EXTRA) » » » = o « bR (HHAH) -

L T S T T Y

L] L]

¥ Ref.No. 1 to 25 *+++» See the preceding page.

with Spreader

Parts No 3101275 | 001459 | 3101276
2 Needle 248 3 11
without Spreader pcs. | pes. PCS.
3 Needle 3 4 1
without Spreader
2 Needle A 4 2
with Spreader .
3 Needle 3 5 2

. L] - x&'———ﬁ' - - . -

o S A BB RN -
. l{:ﬁl\}? o" O
. ;ﬁﬁ}ﬁ. . ¥
. %ﬁ%ﬁ LI A ]

- - . e L3 - .« » .

Thread Pull-off Lever = + + + = » SEERLAR—« « + «
T R R Y -ijt":}c n " & &

. - - L] - - .

.

L] - L3 { ] LI ] - - - .

. . - - . = - -

1
-1

- . - - - - - » - -
[ v = T S N e G Y

-
%]



19

“UT” DEVICE(2)

1

21




“UT” DEVICE(2) “UT341E (2) 19

Ref. Parts Amt,
Mo _ No_ Description it k2 Req.
1 0011802 Trimming Solenoid, Complete Set « YUY L /AR« - - - 1
2 0011801 Trimming Solenoid « « + < « » « « « RYPYIL ALK o 0 v + 1
3 0063579 Solenoid Dustproof Cover + « = « « YL J A I\ﬁ}iﬁj:)\*—- « v 2
4 000140 Nigh & o 0 o o o oo et G TR Feup 5 7w T EE Y
5 000598 VasKehr S WA M S E W & &5 o » » Plioplis v smi ims tos cos 2w sy s vu G 1
6 000597 Anti-shock Rubber + « « « = » « « & 723 i A B S S S SR |
T 0077410 Retaining Ring = + + ¢ ¢ « « « » & AR TFYT e v o0 v o0
8 005650 Screv(M5-0.8X14) = » « « ¢ + + o & HEARY v o e v e e 3
9 3100524 Trimming Solenoid Support -« - + « - VAPE I\Hiﬁ"‘“ """" 1
10 120013 Seren(MB-1X15) = = = = % w5 v & s i b 5 s ERERES S 2
11 0063610 Switch, Complete Set + » + « « « « XA S F(H)» + = » « « « 4]
- 0063607 Switch Support =+ « » + + » e s RS TR e e e e e 1
13 110004 Screv(M3.5-0.6X8) « « « = - = » o IRFs 5 s s 555 W .3
14 0063606 SHitah # 5 e B £ R RS 4 wom w e IR Y
15 0063609 Switch Cover = = « « » R A AL FHIN—0¢ o o o o v & 1
16 009984 Screw(M2.3-0,4X10) ¢ + = « « » R | o S R T 2
17 0063608 Switch Guide « « * = « = » + & o ARAYFHAR s e ]
18 001227 Screv(1/8-44X3.8) = + » » + o = (BT e v o ww s nu s 9
19 0036133 Cord Clamp(5N-$8.4) = * = « + ¢ s A—KZSYF e v o o+ v o]
20 000145 NGES § 5 8 » @ o 0w e R = 9
21 0095388 Plunger Connecting Rod * « « « « -« TSV e O K « o o s o]
22 001457 Packing Screvw(11/64-40X3,3) « ¢ ¢ FERT « « o v ¢« ¢ v v 0 0 4 2
23 0095389 Plunger Connecting Rod Pin = ¢« + » S v ¥y o Ky« » » + 1
24 3100520 Plunger « * * « = = » o o » Ty 7"3/J-’? 5 B T 1
25 160003 Screw(M5-0,8X5) « + ¢ ¢« o o .. HEARY o 00 e v e o0 000
26 3100532 Sclenoid Return Shaft : » « « » ¢« - ‘JU/*f KRRV % 7 I" « » =]
27 0093491 Collar « « » = » » « Cee e cVUVIARKRYUNRHS— -
28 009508 Screw(11/64-40XT.5) « + » « « o+ o (kR o 0 o v 0o o . c e
28 (0095336 Solenoid Return Spring + = » + + VUV IARBEYNR s o o o & 1
30 180006 Screved Pin(M5-0.8X6) =« + + » « » EPURU « o ¢ ¢ v 0 o o0 o]
31 3100523 Connecting Block (Right) Support Spring BAE7 O oV F TR« + 1
32 3100522 Connecting Block (Right) + « « = + - HFET O 2 ()« » - - v
33 100001 Nitis & &% 5 § § & B EEE S wp o o ves e ez e o ms e ot 36 3
34 130008 Connecting Rod =+ * » = » = « + o & FEAERE » = o v 0 0 0 0000

35 3100521 Connecting Block(Left) = « « » « « BT oo (k) 0o e 1



20

“UT” DEVICE(3)
EXTRA PARTS

37




“UT? DEVICE(3)

Ref. Parts
Na Na
1 3100506
Z 1700065
3 3100602
4 3100514
5 31005613
6 110030
7 3100501
8 190006
g 100006
10 3100503

11 3100504

12 3100605
13 130003
14 3100515
15 170006

16 3100500
17 3100531

18 110008
19 3100517
20 110009

21 3100518

22 110002
23 3100512
24 110024
25 110025
26 110023
27 3100507
28 3100508
29 3100509

30 3100510

31 3100511
32 130005
33 3100516
34 110034
35 3100560
36 110031

37 3100565
38 3100530

X Ref.No. 39 to 54

Lover Knife Driving Lever s »* -

Screw (M4-0.7X6) = -

Lover Knife Carrier= « » = » -

lower Knife Holder

lower Knife« » » » = ¢ = « « &

Screw(M3-0.5X2.6)

Upper Knife Carriers = « « =

Screw(M4-0,7X4) - - -
Nutc . v = ¥ & %

Knife Guide Lever = = » ¢ = &« =+ «

Knife Guide Lever Ring(Left)

cccccc

Ll L] L] - L . L] L]

“UT"HEIE (3) 20
Amt.

c o FAABRBILAN— -+ . .. ]
- .|.]:5|"*--:‘/“ « e 4 s 4 v 8 e s Vi
. .—F}XJS. « = % s s s e oe s 1
a iw —I'\){_‘;T\qu;']‘{ﬁ “ w4 e . ]
. .‘F}y\ ....... P 1
N |- S A 3
sr FPRAAE e s e e e e e e e 1
s s BRI e e e e e e e e .5
R R g

CRABA KL= s v o002

s ARHAA RUN=Y T (F) 1

Knife Guide Lever Ring{Right) *+ = « A AH A KL A=Y VT () - 1

Screw(M4-0.7X7.3)

Upper Knife Carrier Spring + -+ *

Screw(M4-0.7X2.5)
Crank Chamber Cover * + = = -
Upper Knife Carrier Stop
Screw (M4-0.7X5)

Lower Knife Carrier Guide~* » » =

Screw (M4-0.7X 8)

Lower Knife Carrier Guide(Upper)

L] * L] L] Ll L] .

I o5 370 T S S 2
._t;{y\-é?;{;'(\- ....... 1
5 X 2 I T S 1
I 2l 7 By + A Sl T I S ST S 1
. 'L}X@KI“?J’\“ ...... 1
SITR 37 o 5w ow o]
CPARGHA o= ¢ s oo 1
R o S 7 2R N T TR S P . 4

" FAREHAR(E) s - » v 0L

SCI'EW(M:’}‘O.BX.’S) S T T T T R JI::?“;" S L
UPPEI' Knifes = » » 5 s s s s &« & _L:){ b A 1
SCI'GW(MIZ-'O.‘QXB) ......... I|:7?'~‘37 Pl e A R - S R 2
Screw(M2-0,4X10) » » = « = -« s ERT e e e e . Ve b 1
SGI’GW(HZ—O.4X3.5) ........ ,h*i‘j ........ . . 1
Upper Knife Guj_de “ & s 8 & % a8 w J:} Rﬁ‘,{ I-\" « s s om e e e 1
Clamp Spring = * + = « I Y T WA T S
Clamp Spring Pressure+ « « « « « « AP I NRKHFL « » » « « « 1

Clamp Spring Pressure Holder

R INRIVIRAHE - ¢ - - 1

Clamp Spring Pressure Adjusting Piece H¥e3I SR EEHH « - 1

Screw(M2-0,4X4) = « =+ s+ ¢ o+ ERY s v o 00 v o e e ?
Lower Knife Carrier Support Spring FAAEIZTINAR < « « « -« . 1
Screw(M2-0.4X2) » = « » o« » & | - 7 A T )
Supplementary Spring = » * + ¢ o o EAREREEIISR o v o = o 1
Screw (M4-0,7X12) » « « » « EEEE - i T T iTrrr 1
Trimming Mechanism, C. Set - UTEBRE(CRL) » - =« o 0 o - e 1

Looper Thread Pull-off » » « - -

----- See the following page.

o}b—}\‘:*ﬁ){ﬁ‘a * » & = = .1



20

“UT” DEVICE(3)

37

EXTRA PARTS




“UT” DEVICE(3)

Ref,
No.

39

40

4]
42
43
44
45
46
47
48
49
o0

51
52
53
o4

X Ref.No. 1 to 38

Parts
__No_
3100541
0010841

000002
000012
3100546
120007
3100542
170007
3100543
3100548
3100544
3100545

110007
3100547
000531
3109930

‘T35 (3) 20

Amt,

Description AT $ Req.
Solenoid Support ¢ » « ¢ ¢ o o s U IARERASE e o0 0 0]
Wiper Solenoid = = ¢ ¢ ¢ ¢ ¢ o ¢ e JANYPD I LK o o = o o 1
Spring Washer* * = ¢ = = o ¢ « o &« S o i 1) b B g | L R 9
Nut® © » = s © » o o & o » . . s b I O
Wiper Solenoid Lever « = = =« = = « DANI ULV I A RLN—+ + -1
Screw(M3-0.5X10) » « « ¢ o o o o ERT s o o0 0 0 b 0 0w 1
Wiper Link =+ o = & o @ o e e s AN e e e e e e e 1
Screv(M3-0.5X2,5) « « ¢ o o ¢ o - gESR BT e e ST 3
Viper Brackebis & ® # s '» o v DANT GH R e s e e 1
Wiper Thread Guide < « & o s & TANHRHA R« » o o o o 1
Wipers » « ¢ o © o o ¢ o o s o o » ARG Gs o m el oo
Wiper Fixing Washer « « « « - - ¢ e AINT e e s e v e o]
SCTBW(MZ.5“O.45X6) ........ jh;i?\:‘/ ........... 2
Thread Clamp Spring Plate® * * ¢+ « APEINR + o o o o« « o1
Uaghar > # o & « o o o 0w e o & b st s s & o o T |
Wiper Mechanism, Complete Set » + » A NIGE ) » = » - ~ - .1

ooooo

See the preceding page.



Z1

“UT” DEVICE(4)




“UT” DEVICE(4)

Ref.
No.

W o ~] O WUl b W

Parts
No.
3100571
3100570
000070
000429
000016
009865
000676
0011733
009970
000011

000528
000588
000306
0064045
0064046
0035301
0033024
0064047
009853
0032786

0037912

“UT”451E (4) 21

Amt,

Description i Req.
Presser Foot Lifter Solenoid, C, Set iz XYLV /A K(H#) « - 1
Solenoid Support = * ¢ + & e VU IARR e e e e 1
Hanging Nut = & = * « » ¢ « « o« + » BUF ke oo oo e 4
Washer .............. Ij_.}, s:/.v T T B
Nits =  # s 5 ¢ s « R T 12
Hanging Bolt =« = = = » & + s s « &« IEﬁ Uzﬁ‘}b‘l\ n s e s ow oa s « 4
Spring Washer+ « » « ¢ = « « + « & ATFYT Ty v v o + 8
Presser Foot Lifter Solenoid + » *#ZIEA VD I AL Ko o+ o 1
Serew(MB-1X20) » » « o o o o o o o FR e o o 0 0 0 0 4. a 4
Nut = = = ¢ » ¢ = s o ¢ s = & & = , j-\y !\ B e » s & » 8 a e s « ]
Waghap o % &  » # 5 & & @ S, R R 51
Anti-shock Rubber- ------ I -7 A
Nut « = = » s & ¢ ¢ s « s & " s = j—-} [‘ ...... . % -1
Lifter Connecting Rod+ « « = « « - #TIFH HKEH - e e ]
Lifter Connecting Link + * « « « - JHTEHF YT o « » » .9
Connecting Link Pine « » « « « « - HTEF UV I » - .2
Retaining Ring = » *« « ¢ » ¢« « = ARy YT e o 0 v o v o2
Presser Foot Lifter Solenoid Lever Mz HHF VL /A KL A—+ « ]
Screw (11/64—40)(6.5) s W % @ % W |I:$9 o SR T MmN ne W . v 1
Solenoid Lever Pin * « = « « s P IALARUN—FE2 s o o o]
Chaine* » * » & = s « s 2 s 2 & . . gﬁ ..... “ s s a ]



22

“UT-A” DEVICE(1)




“UT-A” DEVICE(1)

Ref., Parts

No, No.

1 0065373
2 0037912
3 0093499
4 004358
5 3100533
& 120001
7 3100526
8 007610
9 3100525
10 110009
11 170009
12 0094491
13 110012
14 0022836
15 0022837
16 190009
17 0096358
18 009747
19 000644
20 000532
21 0096357
22 009744
23 000002
24 000014
25 3100529

X Ref.No. 26 to 44

“UT-A"35E (1) 22

Amt.
Description i i A Req.
Lifter Lever = » ¢ ¢« « o ¢ ¢ s « & b1k U e 1
Chain e * * * # « s « &« o « « & . .ﬁﬁ ...... . 1
Lifter Lever Stopes « « » « ¢ » « TP HFVUN—Ahy TS - -]
Screw(8/64-40X5.6) » « » » o o S X 2 Vi
Tension Release Lever* » « + « « « AR ARBE » » » » ¢« « =«
Screw(M4-0,7X14) + » « = « « « + . IhRS e s o 0 s 0 0 o |
Tension Release Block* * + * » ¢« < @A T O U » = o+ ¢« o]
Screw(M4-0.7X10) » = « « = « « - - JERYT ¢ v o v v e e e e 9
Tension Release Connecting Plate < AEEAMAEH » « » + » « - « 1
Screw(M4-0.7X8) =+ « ¢ ¢ = o « o« ¢ bR« o ¢ v 0 s 0 0 0., 2
Screw(M4-0.7X4) « = ¢ ¢ o o o o o (FRY ¢ ¢ v s s 0 0 o 24 1
Cord Clamp(ZN—¢3.4) ...... N j—]{ﬁﬁyj’ ....... 2
Screw(M4-0.7X5) + « s o o « = o« IR Y 4
Synchroniser Positioning Pin + * «; RV Ya 'y« o« + « o 1
Synchroniser Cushion + « « » » » ;R VaFErIogy- 1
Screv(MA-0.7XT7) =« = = ¢ o o v o o bR = 0 o o v 0 o 0 0 0 . 1
Air Viper Bracket « » + - -+ R oy y AT ¢ i1 = IR I |
Screw(Mll—O.TXlO) " s s s s s s w ‘_]_]_‘_:?t‘:j" N |
Spring Washer* = » « v+ ¢ ¢ o o v e Dyl e o v o s v 0 v 4 1
Washer"----°-'-°'-*va/'-v-'-°--~---l
Ai[‘WiPBI"""“'""'I?'jd(}{"”""“l
Screw(M3-0.5X10) ¢ + » » ¢ s+ o o « bR e o o v o v 0 0 o 4 1
Spring Washer« + + « » » P S 7\7’]} :/a‘rj:\}?/.‘, LI |
Washer ¢« » » » ¢ » & v s s s s s Tl dp v o v o s s s o0 |
Thread Pull-off Eyelet + + + + « “RERARE - e e e e 0]
---- See the following page.

Device classification ¥4E OFER

Mark | Trimming Wiper Foot Lifter
Cylinder, C. Set | | Cylinder, C. Set

ALS 1081002 | -——--——- 1091005
UT-Al X O X

UT-AZ o 9] O

UT-A3 O QO X

UT-A4 O X @)

UT-A5 O X X

O swwE Assembled —----- Y

X eeees Non-assembled —- #& L

() AR 7REMIRC R TEV 7V YV EERALTOEEA.,

Remarks:For Wiper, the air blowing system is used instead of Air Cylinder.



22

“UT-A” DEVICE(1)




“UT-A” DEVICE(1)

Ref. Parts

No._ No_

26 0067101
27 0063076
28 0094433
29 001208
30 3101275
31 001459
32 3101276
33 0094396
34 0033024
35 0063515
36 000680
37 0094380
38 0085334
39 001170
40 3100528
41 3100527
42 110014
43 000505
44 0084387

X Ref.No. 1 to 26

Description

Thread Pull-off Bar
Swing-proof Spring

o v e e SRR JAEBEHEN

“UT-A"4%1E (1)

Thread Pull-off Bar Adjusting Collar R¥EABFELIAS— - » « « 1

Screw(9/64-40 X 5)

« = & & = 8 = @ @ li—:#\\;‘; L] L] - -

Thread Pull-off Hook Unit(See table) #¥EA 7 v 7 ) (F#8K) - - -

Screw (8/64-40X 3) (See table)

© bRV (PRBR)

Thread Pull-off Hook Unit(See table) #&BEA 7 v 27 ) (FigH) « - -

Thread Pull-off Bar Holder = * « « S Admigsp
Ring ----------
Thread Pull-off Lever

Retaining

Dowel Pin

Tension Release Adjusting Eccentric Rk AT O
Swing-proof Spring
Screw (9/.64—40 X12)

Tension Disc Separator

-----------

Tension Post Support =« -

Screw (M4-0,7 X
Spacer =+ * -
Tension Release Shaft

..... See the preceding page.

18)

Parts No 3101275 | 001459 | 3101276
2 Needle 218 31H 11
without Spreader pcs., pcs. pcs.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader
3 Needle 3 ) 2
with Spreader

s & & & ° & 8 @ ® JJ:‘:}“:)‘ & & & @

Aby Yy g
;ﬁ;%}p}'{——. ----- ooo]

o o FAE e 00 e e e e e 1
..... 1

Jxﬁﬁ){:{:&ﬂjjiﬁ}\"jk ...... 1

‘_It:?\f)‘- " " " e B 8w a e e ]

S — .%ﬁ}m- & e 8 e e e e e e ]_
- .;ﬁ:ﬁ%ﬁ' s . -]
------- 2

AMR—H s 5 o o o s o 0 o 2

s v REEAH e o e e e e e e 1



23

“GT-A” DEVICE(2)




“UT-A” DEVICE(2)

Ref.
No.

WO -] O O P O

Parts
No.
1091002
0010340
0010057
0010143
(000389
0014120
(033104
005550
0096355
005650

3100524
120013
0063610
0063607
110004
0063606
0063609
009984
0063608
110002

0036133
000145
0095388
001457
0095389
3100520
160002
3100532
0093491
009508

0095336
180006
31005623
3100522
100001
190008
3100521

“UT-AE5E (2) z23

Amt,
Description i £ Req.
Trimming Cylinder, Complete Set+ « ®EJU YA GH) » » » « - 1
Trimming Cylinder » » « « « = « » & 37 LRI IV - S |
Elbow Connector» « » « « » I Y1V 3 & R R |
CilSHERE: ¢ & # & 8 & 5 B 5 % % Bo o HA LU e o v o o v a v {
Spacer ¢+ * + » o RN b R 1
Anti-shock Rubber « « « « « o « « «$BH T/ o « o o o 4 o . ., 1
Bhlfapcw = » & & & % 5 % & % w5 @ H e W S R A § o . 1
Screv(11/64-40X13.5) » « = « = = » R e v e, |
Cylinder Bracket = « + « « « » « VYUE TSy R o - - 1l
Screw(M5-0.8X14) ¢« » « » o « v« & [EoftFn: w v o w8 & & 3
Trimming Cylinder Support+ * = » « VU UHERAE « » « ¢ o = o
Screw(M6-1X15) « » = = + « « « « & 1o 37 2 T S P
Switch, Complete Set » + « « « « « AL sF ()« » ¢ ¢« o« - 1
Switch Support =+ ¢ ¢ « v ¢ o v o o XL SFEUTHT > » ¢ ¢ o o e 1
Screw (M3 o-0.6X 8) """"" . |[:;?\, y ---------- «3
Quikch o w o w wmw @ & 8 & IR O (7T I TS 1
Switch Cover =+ « = « « o o v ¢ o & AADFRHIN—1 o 0 o v o 1
Screw(M2,3-0.4X10) = « + » = « » N 3 B R S 9
Switch Guide =+ » « =« « « ¢ ¢+ « & ARADFHALR s v 00 0o ]
SCI'GW(MS_G.E)XS) " s s s s e e s s 1]:7‘\:‘/“ ....... N
Cord Clamp (SN— o) 8.4) s+ 0o a » =] — F, I N ey S R R 1
Nut * « » o » ¢ &« s & o = o 4 5 o » -j-_.y }\ ........ L A
Plunger Connecting Rod =+ ¢« « - » A ZOZE v BN UEEECEER 1
Packing Screw(11/64-40X3.3) + » = GERU e + + o o v v 0 o « . 9
Plunger Connecting Rod Pin » * « + Sy ¥y Oy K'Y ¢ « » « 1
Plunger» » « - « » S R T i B R 1
SCPGW(M4‘O.7X5) Tl T e Ih,‘i{i}" ......... v o7
Cylinder Return Shaft+ « « « » « « S UVHREI VP TR+ o o o]
Collar = = « « « s & = 6 e b e e f/')lfﬁfﬁ“/’/"\’%ﬁih- .« .1
Screw(11/64-40X7.5) « « » « « + jEpifewww o v » %8 E1
Cylinder Return Spring * » » « » » N UMEEIINGK s v e e e I
Screwed Pin(M5-0.8X6) - » « « + . kT 2 P 1
Connecting Block (Right) Support Spring ¥AE 7 H v 2 F TR « » |
Connecting Block (Right) » « « « « - BRET OV (E) s o o 0 oo 1
NUut = = ¢ = ¢ o ¢ o & o o« 2 « = & » ”j"“} ]\ ........... 3
Connecting Rod + « » « s ¢« « + & . ﬁ%ﬁ ........... 1

Connecting Block (Left) = + - » - BT T (FE) e e e e 1



24

“UT-A” DEVICE(3)

EXTRA PARTS

37




“YT-A” DEVICE(3)
Ref.
Mo

O WL e IO U LR

—

12
13
14
15
16
17
18
19
20

21
22
23
24
20
26
27
28
29
30

31
32
33
34
35
36
37
38

Parts
__No_
3100506
170005
3100602
31005614
3100513
110630
3100501
190006
100006
3100503

3100504
3100505
130003
3100515
170006
3100500
3100531
110008
3100517
110009

3100518
110002
3100512
110024
110025
110023
3100507
3100508
3100509
3100510

3100511
130005
3100516
110034
3100560
110031
3100565
3100530

“UT-A"%41E (3) 24

Amt.
Description ¢ # Req.
Lover Knife Driving Lever + « + - TARBH L N— oo . 1
Screw(M4-0.7 X6) P e s e e e s RS e s 0 0 e o v 0 w4 09
Lower Knife Carriere * ¢ ¢ « ¢ ¢ ¢+ FAXE« « + ¢ o« o« o 1
Lower Knife Holder =+ « « « « - - =« TARIRAHE » o« » 0 0 v - ]
l.ower Kn]f’e .......... . . ]\){ A= s o 5 2 s s 2 s u s 1
Screw(M3-0.5XZ2.6) « « « « ¢ v o o hRT - 0 o0 .o 3
Upper Knife Carrier+ « = « « « « « EARBe e @ a8 8 4o 1
Screw(M4-0.7X4) = o » o o o o o & e wmemw ¢ # & & & 3 9
Nt = = » o » ¢ & o a o & o & LTI e Y B LT R s e s e 0 )
Knife Guide Lever s « « « « « o ¢« » AZAHF AL KLN—=+ » « ¢ - 2

Knife Guide lLever Ring(Left)
Knife Guide lever Ring(Right) - -

CARAHA KL= T (E) 1
c AAHARUNR—=Y T () -1

Screw(MA-0.7X7.3) =+ « o + ¢ mom (RS e e v v e s o R 9
Upper Knife Carrier Spring = * « * FAXEINR + + ¢ o ¢ o o & 1
Screw(MA-0,7X2.5) = » o o v o v o bR o v o o s o o 0 o o 1
Crank Chamber Cover*» » = « « = ¢« v+ FHHIN— = « =« « o« .+ .1

Upper Knife Carrier Stop =+ « - = »
Screw (M4-0.7 X 5)
Lower Knife Carrier Guide+ - - - -
Screw(M4-0.7X8) =+ « + « o o + &

Lower Knife Carrier Guide(Upper) -

EAARAFpA g unEE]
_d:;‘—r\ I . 1
Fxx@ﬁ#ﬁ----o-q

c bR s e e e e e e e 9

FAREHAK(E)+ + v v o1

Screw(M3-0,5X5) = « o o s o o« o BRIV 0 0 v 0 v v e 0w 1
Upper Knifes o » « c s s n s s s EAZ e e e e e e o o1
Screw(M2-0.4X6) = » « - S | o= 7 T T 2
Screw(M2-0.4X10) = » « « bR Y e e e e e 1
Screw(M2—0.4X3.5) ........ jtz“y » ¢ s s & 8 & w & & = 1
Upper Knife Guide+ » « + « « « » * EAAHFARK . - . 1
Clamp SPring » » » * o » « « o« « = HEEI N e v e e e e . 1
Clamp Spring Pressure+ » « « = » - HEEIANARWY e e e 0 0. 1

Clamp Spring Pressure Holder - -

PRI IR - - - - ]

Clamp Spring Pressure Adjusting Piecespdl I NS EIE - » - 1

Screw(M2-0,4X4)
Lover Knife Carrier Support Spring

- T 9

TARELTAK +« oo 1

Screw (M2-0,4X2) » + = = « + R 3 9
Supplementary Spring ¢ » « » - c bX K*"‘*%ﬁqﬁ});\;ﬁ ------ i
Screw (MZL—O.?X 12) ...... P l]:"f‘ ----------- 1
Trimming Mechanism, C. Set - UTHEHEGRE) » » » » - & |

Locper Thread Pull-off =+ « + - »

.}U_j{%ﬁ}ﬁ ..... "y 1



25

“UT-A” DEVICE(4)

1

0




“UT-4” DEVICE(4)

Ratf,
Mo

S WD OR 1 Oy U D S B e

1

11
12
13
14
15
16
17
18
19
20

21
24
23
24
25
26
27
28
29
30

31
32

()

Parts
Na
(0010073
09973
000669
(00600
000009
0013218
009937
0033939
0010108
0010289

3201035
0033104

005550
0014120
1091050
3201037
3201036

120013

000425
0010057

0010343
1090012

009880
0010143
0010263
0010119
1090011
0010254
0010868
0010869

0010261
0010260

“UT-A"357E (4) 25

Amt,,

Description i £ Req.
Repulator « » « ¢« « o v o o o v . . ¥ L— " SN T S 1
Screw(M5-0,8X10) » » + » « « « .. R - o0 e e B
Washer = « « » o o o « o o o o o & Ty Lid v oo o v a v 9
Spring Washer » « » « » « « o = o« . Ay WL e s e 2
Nut» » » = « .« & I b 7 2 ST T T 2
Regulator Support s = « » « « « . . DXL V—REfg - - - - - 1
Wood SCFBW(¢3.8X20) ....... 7!\‘;}(& ........... 9
Hose Band * * * * o s« & o o« « & o )—J—;_x;\"y [\“ ........ 1
Hose Connector(¢8-1/4) = + « « v« e R— XA =F > e o v v o . . i
T-TJoint® = » s s « & W R THEE « ¢ ¢ « o ¢ v o v o, 1
Presser Foot Lifter Cylinder, €. Set sy s - - -
Cylinder Stop Collar + + +» + « « . VUHE A RoNHT— .
Screw(11/64-40X13.5) = « « « « « Lo LR 1
Rubber Cushion « » + « « « o o o sgmpgm—7, . . ., ., v e ]
Presser Foot Lifter Cylinder - + - st ;- %,V | LV SN I
Cylinder Rod Chip+ « « + « « « « ¢ L yvapg wRFYF e - .
Cylinder Bracket + « » « » « .« . . YUEEH e o e 1
Screw(M6-1X15) » « o » o « « o . TS X7 A o oo 9
Washer =« « » o ¢ o« o« ¢ o 4 v o . . A 2
Elbow Connector» » » » « « « . . CITWREEF . - e e o 0oL 5
Electromagnetic Valve, C. Set (UT-A2) ) e -0 e 0 v . 1
Manifold » « = « s & o &« & o 4+ & TR THIVRE 2 e e e |
Wood Screw(94.5X40) « « « « « . . b 2
Silencer + » + v o o « o o o o 4 . HALH e v oo N
Connector( ¢ 6-PT1/8) =+ - « - . R B T T T 1
Seal Plug® » + » » « o « « . S e RS IS e e e e e e . 9
Eleceromagnetic Valve » + « « « . BREAR - o0 v e e l
Speed Controller =+ « « « « « « o . A=Ky hro—3. « « «1
Cord(A) » + o v = o o5 5 & & ¢ 5 & TI—RK(A) ¢ o s e v e .. 1
Cord(B) LI j_}:(B) ....... |

Vinyl Tube(6X4mm) - » « » « « .+ . BNy e » o » x 5 &
Vinyl Tube(4X2.5mm) - « - « « . . EZ=NA e v o v v e oo

E:—wﬂffﬁﬁﬁmﬁu%ﬁkﬁé&ﬁﬂaﬁFému

Remarks:As for Vinyl Tube, ycur order must be accompanied with No, and length.



26
EXTRA PARTS(1)

@é@,/x o




EXTRA PARTS(1)

Ref.
No

O Wb O o —

Parts
_No_
0022836
0022837
007610
0093690
0095220
31004990

Description

Synchroniser Positioning Pin =+ « -

Synchroniser Cushion =+ -

Screw(M4-0.7X10) » + « -

Timing Gauge =+ * * *+ * -+
Looper Timing Gauge = - -
Timing Gauge * * * « - 3

kL (1)
T |

RUvaFEy . -

* - L] L] L] 1

RV aFEryoval e o]

..... Jt;ﬁg;. R B |
..... AALIVTHF = o v ¢ v o]
s = RAL IV ST
..... BAIVTH—U 0 0 o o v 0]



27




THREAD STAND & SUPPORTING BOARD YA, QO R ] 27

Ref.

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

3]
32
33
34
35
36
37
38
38
40)

41
42
43
44
45

Parts
__No
00990566
0099048
0083057
(00838058
(099060
0099059
000147
000148
0099061
000149
000150

0089062
000151
000152

0099063
000154
000153

0083030

0099031

0099064
000156

0089065
0099066

000157
0089067
0099068
0089069

000158

000158
0093070
0099071

0063031
110028
3100008
180009
0063009
000070
009858
000429
0020064
0063010

000016
180008
000528
000667
000011

Amt .
Description AT =< Req.
Thread Stand, Complete Set(5 Spools Type) —f*_‘Z".f,‘(%ﬂ)(S‘d&»f\ﬁH) . l
" " (6 Spools Type) " no(6ARH) -
Column Cap = * = = o = = « « « » & B WAL O 2
Column Pipe(Upper) + « = » « « « & AT EIRL L) >« v w0 » [

Thread Hanger(3 Spocls Type) « + « AL w KA HGERRD) - -1
Thread Hanger (2 Spools Type) = * * AL v KA H (2AHBH) - -

LEVEG » o & 3 me e me e e o o e e S S FERIT s % % § 5 & @ « o @ 4
Washer =+ » » o o = & & o o & & « & A 4
Column Pipe Connector * + « « « « « ASANLTHF + « » « « ]
SCPEW ® * ¢ » o o o o o o o = o » » ehiFe o o ¢ ¥ 3 5 & ¢ e 09
Nub = » ¢ o » o & 2 5 & & o o o« o » o 7 ST P 7
Thread Guide Holder » « « + » « « . 1% 121917 SR SR 1
SCrew*® * * * o s = s « s 2 s 4 s 1o S A T O 1
Nut ¢ = » = « + & s s s s e x s -j—‘y LT T T TSP Z
Column Plpe (Lower) =+ = « « « « & DAL T(R) s« w ¢ & & I
Washer « * « » » » N D er/dp o o o o o o o o o » 9
Nth ...... « » 8 e« » 8 * » 8 a j“j f\ .......... . 1
Thread Guide Bar =+ « « « « « « . . SR T » o o 0 o .1
Thread Guide Bar Bracket = « « + - IR e e - e e e . 1
Thread Guide + » « « « « « « « . . o 3 IR R 1
CEveyE B S B R R B - a v v gl RE e e e e e W W 9
Spool Cushion« = « « = « « « o o . AT =D yvaye . 5
Spool Pipe = = w v @ o w @ 8 4 AP — Uil e ¢ - o -
Spring Washer + + « « o « + o . . ATV T Do s o v 5
Spool Mat * = = » o o « ¢ o« o . . . AT —JUR R s o o v v 5
Spool Seat Disc* » « ¢ = « « + + . AL e+ ¢ o o o o o o o 5
Spool Holder Stay+ « « « « « - + . AT —IRIVEHF T+« o o 1
Screw s * * = ¢ s s o o o 4 e . J}-;fg S 1
Wood Screw ¢ * « » o s o o » o o & p - 1. O 1

Spool Holder(3 Spools Type) » + « « AP — UV (3440 A1) 1
Spool Holder(2 Spools Type) + + - -« AT —=JUsRIVA (2R3 - -1

Belt Cover « » « ¢ ¢« ¢« ¢« v oo .. NIWWEHIN— ¢« o 0 o v o 1
Screw(M6-1X46) = « » + « « = o « . TEEREr S 8 % B e om o i 00 9
Supporting Board =« * = « « ¢« « « & ﬂ}]"ﬂ'b‘ﬂn .......... Vi
Setting Screw(M6-1X16) » » « « « i 8 B Eo ab- SV AU |
0il Reservoir Rubber Cushion » » « T2 MK+ « ¢ « « o v o v . . 4
Hanging Nut s = » » » o « » o « « . BUF e oo oo 4
Hanging Bolt(M8-1.25X76) « « « + « B UKL ]+ » « o « & ¢ @ W
Washer * « = ¢ = 5 o o & o o o o & 7y :‘/.7‘-, .......... 8
Supporting Board Rubber Cushion® « SFAd=TAME - « « « o « o . 4
Supporting Board Rubber Cushion(Lower) A #{=i APE(R) » » » + 4
Nut = « + « » & L T T S, b 2 S T 8
Setting Screw(M6-1X63) « « « - .« . WA R - v o 0 o o . .4
Washer * » *« « & & & & & o o o » W TS/ % v s 6 0 s 0 o o o W 8
Spring Washer = + + + « « + « o o . APV T T s oo o g

Nut ---------------- j“‘ vy I-w, ttttttttttt 4



VvC3611—D TINIDDED3 PAGE =

Parts Page Ref. Weight| Parts Page Ref. Weight!| Parts Page Ref. Weigh
No. No. No. {(g) No. No. No. (g) No. No. No. {g)
000002 20 41 000528 21 11 001228 B8 45

000002 22 23 000528 27 43 001230 4 286

000005 2 43 000531 5 40 001457 1§ 22

co00098 25 b Q00531 20 B3 0014567 23 24

000010 4 29 000532 3 26 001459 8 13

000010 10 48 000532 6 34 001459 18 27

Qo0011 21 10 000532 16 16 001459 22 31

0006011 27 45 000532 22 20 001818 16 28

ooo0lz 20 42 000538 3 36 001800 i 9

000014 22 24 000541 16 18 001900 16 21

000016 21 5 000547 4 30 001900 17 2

000016 27 41 000548 7 4

000070 21 3 0006565 6 27 002043 7 6
000070 27 36 000567 14 37
000140 19 4 ooos588 21 12 003302 8 43
000145 19 20 000597 19 6 003302 17 9
000145 23 22 goos598 19 5 003433 8 25
000147 27 8 000600 6 31 003647 7 15
000148 27 7 000600 10 44 0036565 2 24
ocol4e 27 9 000600 25 4
000150 27 10 000629 2 45 004124 14 36
000151 27 12 000637 7 33 004126 14 38
000152 27 13 000637 9 490 004182 2 41
000153 27 18 000644 22 19 004312 6 23
000154 27 15 000651 2 17 004353 3 27
co0ibe 27 20 000651 3 38 0043563 14 10
000157 27 23 000652 12 12 004353 16 15
000158 27 217 oooee7 27 44 0043568 7 2
8 35
poo1TT 3 5 000669 25 3 004358 18 3
¢00177 16 4 000676 21 7 004358 22 4
000177 17 14 000690 8 20 004440 8 8
000199 11 40 000690 18 32 004440 9 38
000234 14 3 000690 22 36 004441 8 3
000306 21 13 000723 11 18 004591 8 32
000321 7T 21 000726 1 34
000327 8 42 000730 5 19 0050649 10 45
000327 17 8 000740 9 46 005071 6 20
000334 4 31 000750 11 43 005071 g 35
000360 16 31 0o0TH5 12 27 605075 1 32
000388 23 5 000824 1 18 005431 3 35
000397 5 11 000926 6 17 005542 8 37

0003987 11 47
goo417 9 5
000419 14 45
000425 25 19
000429 21 4
000429 27 38
000445 8 3
000463 5 26
000505 10 41
000505 18 39
000508 22 43
000528 12 23
000528 15 10

000989 6 4 005550 23 8
005550 25 13
005650 6 32
0056560 19 8

005650 23 10

001083 3 47
001107 5 14
001107 10 30
001170 18 35
ge1170 22 39
001174 6 21
001186 g 15
001186 17 4
061208 18 25
001208 2 29
001227 19 18

006004 4 28
006038 8 18
006212 10 9
006921 13 11

007610 18 7

| |
| !
I !
[ |
| |
| !
| |
| I
| |
I |
|

|

|

[ I
| I
|

| |
| |
|

| |
I |
i I
| |
|

| i
I |
| I
| |
| |

000159 27 28 - 000662 10 43 | 004358

I |
| !
I |
! |
| |
| I
| I
! |
I !
I |
| |
f |
! i
| |
| |
| |
i |
! |
| |
| I
| l
! !
I !
| |
| |
| I 007610 22 8



INDEX | ‘Page = 2

Parts Page Ref. Weightl Parts Page Ref. Weight! Parts Page Ref. Weight
No., Ne. No. {(g) | _No. No., No. (g) | Ne. No. No. (g}
007610 28 3 0036133 19 19
' 0086133 23 21
0036175 3 44

po13218 25 6
069142 T 11 0013648 13 10
008508 19 28
069508 23 30
009526 14 42
09526 15 23
009604 g8 23
009604 15 13
009736 11 23
009736 13 4
009744 22 22
008747 22 18
009784 4 24
009835 3 T
009835 16 3]
009835 17 186
009853 21 19
009858 27 37
0098656 21 6
npo9gsn 25 23
009937 25 7
009970 21 9
009873 25 2
009984 19 16
009884 23 18
0689885 18 14

0014120 23 6
0014120 28 14

0037108 16 29
0037668 14 27
0037668 14 29
0037912 21 21
0037912 22 2

0020064 27 39
0020119 3 24
0020118 16 13
0020137 1 31
0020143 1 28
0020144 1 29
0020350 10 42
0020551 14 7
0020759 1 5
0020759 2 9

0060057

14
0080142 '

6

8 g
0060175 4 a2
0060176 4 25

0063009 27 35
0063010 27 40
0063031 27 31
0063044 7 3
0063051 15 19
0063053 15 20
0063055 16 23
0063056 15 21
0063057 16 22

0021010 14 49
0021735 16 17

|
|
|
|
!
[
r
|
|
|
|
|
|
|
[
[
|
[
|
|
i
0022836 18 18 |
0022836 22 14 |
0022836 26 1 :
0022837 18 19 | 6063074 16 27
0022837 22 15 | 0063076 18 23
0022837 26 2 | 0063076 22 27
| 0063079 8 12
0010017 7 28 | :
60610057 23 3 |
0010057 25 20 |
0010073 25 1 |
0010108 25 9 |
0010119 25 28 |
0010143 23 4 |
0010143 25 24 |
00102564 25 28 i
00102680 13 13 |
0010260 25 32 |
0010261 13 18 :
0010261 25 31 [
0010263 25 25 |
6010289 25 10 |
0010340 23 2 |
0010343 25 21 |
0010841 20 40 |
6010868 25 29 |
0010869 25 30 :
|
|
[
|
!
|

0030291 4 4
0030711 14 41

0063083 8
0063084 8 21
0063087 8 5
0063096 6 33
0063104 3 28
0063138 12 28
0063216 14 17
0063217 14 16
0063234 14 18
0063235 14 19
0063251 14 8
0063280 8 16

5

19

0031111 3 6
0031111 16 5
0031111 17 15
0031831 13 17
0031831 14 23

0032425 3 45
0032426 - 3 48
0032646 15 12
0032786 21 20
0082799 10 3
0032853 11 28

0063280 17
0063282 8 41
0063282 17 7
006365156 18 31
0063515 22 35
0063548 4 5
0063579 19 3
0063586 18 13
0063606 18 14
0063606 23 16
0063607 19 12
0063607 23 14
0063608 19 17
0063608 23 19
0063609 19 15

0033024 2 20
0033024 18 30
0083024 21 17
0033024 22 34
0033104 23 7
0033104 25 12
0033939 25 8

0011733 21 8
6611801 19 2
6011802 19 1 )
0035301 21 186
0012480 13 g 0035813 16 30

[
!
|
l
|
|
!
I
[
i
|
|
|
[
I
I
!
I
|
|
[
|
|
[
!
|
|
|
|
|
I
I
[
!
!
!
|
|
!
I
|
[
1
|
|
I
|
I
I
|
1
|
|
[
0012485 13 8 [



i
I
I
I
|
I
|
|
!
I
|
I
{
I
I
i
I
I
|
i
[
I
|
I
I
|
I
|
I
[
I
I
I
|
!
|
I
|
!
I
|
i
|
|
|
I
I
|
!
I
I
!
!
I
|
I

Parts Page Ref. Weightl
No. No. No., (g)
0063609 23 17
Q063610 19 11
063610 23 13
Bo63612 18 16
0064045 21 14
0064046 21 15
0064047 21 18
0065275 2 8
0065316 2 47
00865340 T 1
Q0065366 8 40
0065366 17 6
0065372 8 4
00685373 18 1
0065373 22 1
6065389 9 32z
0065452 14 20
0065453 14 1
0066560 8 33
0066561 8 34
0067101 18 22
067101 22 28
0068011 1 4
077179 8 28
0077270 8 1
0077322 15 4
0077410 19 7
0090068 3 39
0090071 3 4
0090071 16 3
0090071 17 13
0090620 8 2
0090801 8 36
0090807 3 11
0090807 16 9
0080807 17 19
0090812 3 8
0080812 16 7
0090812 17 17
0090814 3 2
Q090814 17 12
0090824 8 39
0090847 3 K}
0090856 3 10
0090856 16 8
090856 17 18
0090918 14 44
0090930 14 25

TNDEX

Parts Page Ref.

No. No, No.
0083089 5 4
0093090 8 B
0093090 6 5
0063154 6 15
0093179 7 23
0093184 7 5
0093186 T 22
0683201 4 10
0083212 7T 19
0093213 Y 20
0093214 7 16
00983215 7T 14
0093303 10 25
0093351 T T-1
0093352 T T-2
0083353 7 7-3
00833565 7 T-5
0093357 17 1
0093365 16 20
0083389 11 45
0093479 8 24
0093480 8 10
0093483 8 7
0093487 8 17
0093431 8 22
0093491 19 27
0093491 23 29
0093499 18 2
0093499 22 3
0083507 8 30
0093508 8 31
0093509 8 295
0093517 3 32
0093521 3 34
0093526 3 33
0093528 3 25
0093528 16 14
0083545 8 38
00835b66 3 14
0093611 8 11
0093690 26 4
0093863 3 1
0093863 16 1
0093863 17 11
0093864 1 9
0093864 2 7
0084201 1 21
0084201 2 34
0094387 18 20
0094387 22 44
0094390 18 33
0094390 22 37
0094396 18 29

Weight]
(g} |
|

Page = 3
Parts Page Ref. Weight
No. No. No. {g}
0094398 22 33
0094433 18 24
0084433 22 28
0094491 18 17
0094491 22 12
0094566 15 4]
0084577 12 13
0094604 4 6
0085168 6 22
0095170 B 195
0095214 6 7
0095220 26 5
0095334 18 34
0095334 22 38
0095336 19 29
H09h338 23 31
0085367 2 40
0095388 19 21
0095388 23 23
0095389 18 23
0085389 23 25
0096355 23 g
0086357 22 21
0096358 22 17
0099030 27 17
00898031 27 18
0099048 27 1-2
0099056 27 1-1
0099057 27 2
0099058 27 3
0099059 27 5
00990860 27 4
0099061 27 8
0099062 27 11
0099063 27 14
0099064 27 19
0098065 27 21
0099066 27 22
0099067 27 24
0099068 27 &5
0099069 27 26
0089070 27 29
cogeo71 27 30
100001 2 25
160001 19 33
100001 23 35
100002 9 28
100003 5 33
100003 12 24
100003 15 11
100005 10 47



Parts Page Ref. Weightl
No. No. No. (g) |
100006 20 9 |
100008 24 9 |
|
110001 2 44 |
110002 2 38 |
110002 5 ‘26 |
110002 20 22 |
110002 23 20 I
110002 24 22 |
110004 6 356 I
110004 11 12 |
110004 19 13 [
110004 23 15 |
110005 8 15 |
110007 20 51 |
110008 13 6 |
110008 20 18 |
110008 24 18 |
110009 3 “B% |
110009 5 10 |
110009 6 12 |
110009 T 34 |
110009 10 16 |
1100089 14 35 I
110009 156 7 |
110009 16 11 |
110009 18 9 |
110008 20 20 I
110009 22 10 |
110008 24 20 I
110010 T 24 I
110012 1 22 I
110012 o 22 I
110012 14 2 |
110012 18 15 |
110012 22~ 13 |
110013 1 30 |
110013 2 “12 |
110013 3 ~13 |
110013 T OB |
1100133 12 21 |
110013 16 18 |
110013 18 41 |
110014 18 38 |
110014 22 42 |
1100186 2 27 I
110019 9 24 I
110020 9 2
Ldg021 1 =11 i |
110022 11 4 |
110023 11 22 |
110023 20 26 |
110023 24 26 |
110024 20 24 |
110024 24 24 |

INDEX

Parts Page Ref. Weightl
No. No. No. (g) |
110025 20 25 |
110025 24 25 |
110026 B 35 [
110027 5 29 |
110028 27 32 I
110030 20 6 |
110030 24 6 |
110031 2 33 |
110031 12 3 |
110031 14 12 |
110031 15 26 |
110031 20 386 |
110031 24 36 |
110034 20 34 |
110034 24 34 I
110036 = 537 |
110036 11 7 |
110039 9 4 |
110039 12 9 |
110041 1 20 [
110041 2 16 |
110041 5 42 |
110041 12 29 |
110043 =12 B |
110045 1 2 |
110046 12 8 |
110048 D (] |
1100569 f R i |
11002 Yid 21 |
110100 3 23 |
110101 3 L2 |
110101 9 9 |
|
120001 8 127 |
1206001 A8 17 |
120001 18 5 |
120001 22 6 |
120007 20 44 |
120009 2 2 [
120009 10 18 |
120011 9 42 |
120013 6 25
126013 42 ¢ 41 |
120013 24 © 43 |
120013 15 15 |
L2003 =218 & 1.0 |
120013« 28 0 12 |
120013 25 18 i
120015 &5 286 |
120016 1 & 35 |
120018 13 2 |
|
130002 2i¢ 36 |
130002 110/ 36 |
130003 2 6 |

Page = 4

Parts Page Ref. Weight
No. No. No. (g)
130003 3 42
130003 20 13
130003 24 18
130004 10 40
130005 11 15
1300056 20 32
130005 24 32
150000 b 23
156001 10 34
160000 1 15
160000 5 24
160000 12 14
160001 2 231
160001 5 231
160001 9 118
160001 14 5
160002 10 4
160002 23 27
160003 g9 131
160003 11 2
160003 15 3
160003 19 25
160004 5 k13
160004 6 16
160004 11 49
160005 5 2
160005 6 2
160006 11 42
160007 2 46
160007 5 3
160007 6 3
160007 9 7
160007 10 2
160007 11 28
160007 15 18
160008 5 32
170001 2 29
170002 1 peds
170003 5 45
170004 3 18
170006 20 2
170005 24 2
170006 20 15
170006 24 15
170007 20 46
170009 18 10
170008 22 11
180005 L W
180006 19 30
180006 ¢ 223 1438
180008 27 42



Parte Page Ref. Weightl
Na, No. No. (=)
180009 27 34
190004 10 48
190005 2 23
190006 20 8
1900068 24 8
190008 19 34
190008 23 36
190009 22 16
260000 6 18
300000 9 25
300006 10 15
3o0006 15 8
300100 2 30
300101 1 24
300500 9 16
3100086 T 32
310007 7 30
310012 5 18
316015 12 26
310026 14 50
310027 14 6
310039 3 31
330001 5 15
330002 g 20
340000 1 37
340001 g 27
340001 11 13
340003 10 22
340004 5 386
340008 9 10
390001 1 10
350002 1 &
1080011 25 27
1090012 25 22
1091002 23 1
1091050 25 15
1094000 13 14
3009101 T T-4
3100004 1 26
3100005 1 27
31000086 4 18
3100008 27 33
3100010 1 7

|
|
|
I
|
I
|
[
!
|
|
I
|
I
|
|
!
|
|
I
|
I
|
|
!
|
!
|
|
|
|
|
I
|
|
|
|
f
[
I
|
|
|
|
|
|
i
f
|
|
|
|
I
|
|
I

INDEX

()

!
[
|
[
|
I
I
!
|
|
|
f
I
|
!
|
|
|
|

Parts FPage Ref. Weight!
No. No. No,
3100011 1 8
3100012 1 1
3100013 1 3
3100016 2 11
3100017 2 10
3100020 2 4
3100021 2 5
3100022 2 1
3100030 2 26
3100040 1 11
3100041 112
3100042 1 14
3100043 1 18
3100044 117
3100046 1 23
3100050 2 18
3100051 2 19
3100053 2 21
3100060 14 11
3100061 14 13
3100070 2 13
3100072 3 41
3100074 3 12
3100075 3 9
3100076 3 19
3100078 6 30
31060080 16 10
3100081 16 286
3100082 3 22
3100083 3 21
3100084 3 17
3100085 3 16
3100086 16 2
3100087 3 43
3100088 3 15
3100090 4 12
3100091 4 13
3100092 4 19
3100093 4 20
3100094 4 14
3100095 4 15
3100096 4 16
3100097 4 17
3100048 4 11
3100099 4 3
3100100 16 22
3100103 10 23
3100104 10 24
3100106 4 21
3100106 4 1
3100107 4 2
3100108 4 9
3100120 5 16
3100121 5 12
3100122 5 8

FPage = &
Parts Page Ref. Weight
No . No. No. ()

3100123 5 11
3100126 5 22
3100126 5 20
3100127 5 9
3100127 6 11
3100128 5 5
3100129 6 6
3100130 5 1
3100132 5 7
3100140 9 34
3100141 g 37
3100142 9 3@
3100143 9 41
3100144 9 45
3100145 9 44
3100146 9 43
3100147 g 30
3100149 9 33
3100150 9 29
3100151 g 26
3100152 9 12
3100153 9 22
3100154 9 6
31001565 9 23
3100156 9 11
31001567 9 13 )
31001468 9 14
3100159 9 17
3100160 g 19
3100161 g z1
3100162 g 3-1
jleolgz 11 20
3100183 11 17
3100184 11 19
3100185 11 186
3100186 11 14
3100187 11 11
3100188 11 24
3100189 10 8
3100190 10 7
3100191 10 10
3100192 10 6
3100193 10 11
3100194 10 12
3100185 10 13
3100196 10 14
3100197 10 17
3100199 10 18
3100200 10 21
3100201 10 26
3100202 10 20
3100203 10 28
3100204 10 32
3100205 10 31
310206 10 35



TNDEZX Page = 6
Parts Page Ref. Weight| Parts Page Ref. Weight! Parts Page Ref. Weight

" _No. No. No. (g} | No. No, No. {(g) | No. No. No. {g)
4100207 10 33 I 3100301 15 b | 3100811 20 31
T100208 10 29 | 3100302 15 1 I 3100511 24 31
3100209 10 39 | 3100303 15 14 | 3106512 20 23
»100621G6 10 38 | 3100304 15 186 i 3100512 24 23
160211 10 27 | 3106305 15 17 I 3100513 20 5
3100212 11 44 | 31003086 15 27 | 3100513 24 5
1060213 11 38 | 3100307 15 24 I 3100514 20 4
"100214 11 41 | 31060309 12 22 | 3100514 24 4
3100215 11 39 | 3100308 15 9 31005156 20 14
4100216 10 5 | 3100328 14 40 I 3100515 24 14
1100217 10 1 { 3100329 14 15 | 3100516 20 33
‘3100218 11 48 | 3100330 14 48 I 3100516 24 33
100218 11 48 i 3100331 14 32 | 3100517 2Q 19
7100221 11 30 I 3100332 14 28 I 3100517 24 19
3100222 1t 31 | 3100334 14 34 | 3100618 20 21
4100224 11 33 i 3100335 14 24 I 3100518 24 21
3100225 11 27 I 3100336 14 26 | 3100520 19 24
3100226 11 36 I 3100342 14 30 I 3100520 23 286
;100227 11 29 I 3100343 14 33 | 3100521 19 35
3100231 11 32 i 3100344 14 47 | 3100621 23 37
3100235 10 37 i 3100345 14 14 I 3100522 19 32
1100241 i1 5 I 3100346 14 9 | 3100522 23 34
3100242 11 3 I 3100349 14 48 { 3100523 19 31
3100243 11 1 i 3100350 14 4 | 3100523 23 33
ji1o0245 11 @ I 3100353 14 21 | 3100524 19 9
3100246 11 8 I 3100355 9 36 | 3100524 23 11
4100250 7T 31 I 3100356 14 39 I 3100525 18 8
3100253 7T 29 I 31003567 14 22 | 3100525 22 9
3100254 7 26 I 3100358 14 31 I 3100526 18 6
3100256 7T 25b I 3100381 3 30 | 3100528 22 7
13100260 5 37 I 3100382 3 29 I 3100527 18 37
3100261 5 38 | 3100410 9 8 | 81006827 22 41
3100262 5 30 I 3100490 26 6 I 3100528 18 36
3100263 5 24 I 3100500 20 16 I 3100528 22 40
3100264 5 27 I 31006500 24 146 | 31005629 18 21
3100265 5 28 I 3100501 20 7 I 3100629 22 25
3100266 5 3% I 3100501 24 7 | 3100530 20 38
3100267 5 34 I 3100502 20 3 I 3100530 24 38
3100268 5 41 I 3100502 24 3 | 3100531 20 17
3100269 5 44 ! 3100503 20 10 | 3100531 24 17
3100270 5 43 I 3100503 24 190 | 3100532 19 26
3100272 5 46 | 3100504 20 11 I 3100632 23 28
3100280 6 1 | 3100504 24 11 | 3100533 18 4
3100281 6 8 | 3100505 20 12 | 3100533 22 5
3100282 6 9 | 3100505 24 12 i 3100535 18 12
3100283 6 10 | 3100508 20 1 | 3100536 18 11
3100284 6 13 | 3100506 24 1 ! 31005641 20 39
3100285 6 24 | 3100507 20 27 [ 3100542 20 45
3100286 B 28 | 3100507 24 27 I 3100543 20 47
3100287 6 2% | 3100508 20 28 I 3100544 20 49
3100290 7 18 | 3100508 24 28 b 3100545 20 50O
3100291 7 17 | 3100509 20 29 I 31605486 20 43
3100292 8 26 | 3100509 24 29 | 3100547 20 52
3100293 7 13 | 3100510 20 390 I 3100548 20 48
3100300 15 2 | 3100516 24 30 I 3100555 9 3-2



{g)

Parts Page Ref. Weightl
No. No. No.
3100560 20 35
3100560 24 35
j1oos6s 20 37
3100565 24 37
3100570 21 2
3100571 21 1
3101199 4 22
3101200 4 23
3101202 18 40
3101275 18 26
3101275 22 30
3101276 18 28
3101276 22 32
3109200 11 6
3109201 11 10-1
3109210 11 1:10-2
3106300 9 1
3108310 15 25
3109930 20 54
3110010 2 28
3110012 2 37
3110014 2 14
3110031 12 18§
3110032 12 4
3110033 12 7
3110034 12 1
3110037 12 2
3110038 12 5
3110039 12 19
3110051 12 16
3110062 13 12
3110083 13 15
3110084 13 16
3110070 2 39
3110071 2 42
3110150 1 35
3110160 1 19
3110161 2 35
3110162 2 3
3110163 2 15
3116189 13 3
3110170 12 10
3110171 13 1
3110172 12 30
3110173 12 25
3110174 12 20
3110180 13 )
3117041 8 1l4-1
3117042 8 14-2
3117043 8 14-3
3117047 g 44

|
|
!
|
i
|
|
[
|
|
!
|
|
|
t
|
!
|
|
f
|
I
f
|
|
i
|
|
|
|
I
|
I
I
!
|
|
!
I
|
!
t
i
i
f
|
|
!
|
|
|
I
|
I
|
l

INDEX

Parts Page Ref. Weight|

(2)

No. No. No.
3117055 17 3
3118021 7 10-1
3118022 T 10-2
31180623 7 10-3
3118025 17 10
31tl1soz2oe 11 35
3119021 11 34
3120033 13 7
3200043 16 12
3200083 16 24
3200064 16 256
3200086 12 13
3201035 25 11
3201036 25 17
3201037 25 16

|
|
|
!
i
|
|
|
|
|
|
I
I
|
|
|
I
|
i
|
|
|
|
I
I
|
l
i
|
!
I
|
i
!
|
|
|
|
!
[
|
!
I
|
|
i
|
|
!
|
|
i
!
|
f
I

Page = 7T
Parts Page Ref. Weigl
No. No. No. (g




